FD18T-CAWE3 55 PpRHD R5 E27S Kt HE
FD25T-C4WE3 Item No. Descripition ’ Remark

| cooorass | wsomevouons fNESBengme g )
| osiaor | adomsowoo fEmgmebnoket g )
| o0i2s | eamsresmiosossy fBatmao0 )
I B R Y
R B L I Y
| ooorzsy | ammsover fwasher )

FD35T-C4WE3

69000138 B/T5786-M12*1.25*35-8.6BOIt M12x1.25x35 _

1o, o167 ;W



E2/Fig2. K ENHL K Z % /ENGINE MOUNT
FD18T-C4WV3 FD18T-C4W (6) 3 5 5 ER s K #ik
FD25T-CAWV3 FD25T-CAW (6) 3 Iltem No. Part No. Descripition Qty Remark
FD35T-CAWV3 FD35T—-C4W (6) 3 A N/A N/A Engine mount 1

o1 69133434 | M30416LS-01000-B1 [S4S-455 engine 1 S45-455

. 69089767 25BY16LF-01000 DO4EG engine 1 DO4EG

02 69042682 A30416LL-02000 Engine bracket 1

03 69042681 A30416LL-01000 Engine bracket 1

04 69000053 GB/T93-10 Washer 10 8

05 69000128 | GB/T5783-M10*30-8.8] [Bolt M10x30 8

06 A30413-02000A Engine bracket 2

07 A30413-01000A Engine bracket 2

08 69036525 A30461-00007 Engine base 2

09 GB/T6185.2-M12*1.25 |Nut M12x1.25 2

10 69024359 GB/T7244-M12 Washer 12 2

1 69034253 A30413-00001 Washer 4

12 69000054 GB/T93-12 Washer 12 2

13 69000138 PB/T5786-M12*1.25*35-8.8Bolt M12x1.25x35 2

14 69062726 M30416LS-00001  |Bracket 1

15 69024917 PB/T5786-M10*1.25*45-8.8Bolt M10x1.25x45 2

16 69087920 25BY161.5-02000  [Fan 1 3.5t S4S

%2 70, 3k 167 1T




FD18T-C4WE3
FD25T-C4WE3
FD35T-C4WE3

FD18T-C4WV3
FD25T-C4WV3
FD35T-C4WV3

FD18T-C4W (6) 3
FD25T-C4W (6) 3
FD35T-C4W (6) 3

P Es

Item No. Descripition Remark

R e R
I T
Cowos | coross  wenws o]
oo | woows ety 1|

T s
I T T

%3 T, o167 ;M



FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 Frs RS #FR He ik

FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 Iltem No.
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3
18

o471, o167 I



FD18T-CAWES 75 B3N
FD25T-CAWE3 Item No. Descripition Remark

T T R Y
5 S
R e
oowoo | coromeisen ot 5|

FD35T-C4WE3

| oooooes | cenosrs fwashers o]
| oooooes | cemssriz fwashersz o)
[ eoorasss | asevaroooorJiowsebose ]|
[ eoomos2 | _sermasro-was Jeoopanos o

%5 T, o167 ;W



[El5/Fig5. B EE K 2245 /COOL ING SYSTEM MOUNT
FD18T-C4WV3 FD18T-C4W (6) 3 e 5 2 o &k
FD25T-CAWV3 FD25T-CA4W (6) 3 Iltem No. Part No. Descripition Qty Remark
FD35T-C4WV3 FD35T-C4W (6) 3 A N/A N/A Cooling system 1
01 69076476 25BY21LS-00001 Upper hose 1
02 69036889 JB/T8870-32-50 Hoop d32-50 4
03 69087508 | 25BY21LS-01000A |Radiator ass'y 1 e, ik%}'jzz'z;o.l.ls
. 25BY21LS-01000B  |Radiator assy 1 14';;'2%2 (?‘;_52‘5
A':} - 69087509 35BY21LS-01000A Radiator ass'y 1 | 35TS4S, Hi20.1.15
= 35BY21LS-01000B Radiator ass'y 1 | 3.5TS4S, fii/f§2020.3.2
- 69089688 25BY21LF-01000  |Radiator ass'y 1 2.5T DO4EG
- 69089689 35BY21LF-01000  |Radiator ass'y 1 3.5T DO4EG
04 69001664 M30221N02000 Coolant recovery tank 1
05 69000060 GB/T93-6 Washer 6 2
06 69000190 | GB/T5783-M6*16-8.8] |Bolt M6x16 2
07 69000289 M3032100012 Radiator Bolt 2
08 69000085 GBIT96.1-8 Washer 8 2
09 69001849 M3032100010 Rubber danper B 2
10 69000084 GBI/T96.1-12 Washer 12 2
11 69000292 GB/T889.1-M8-8]  [Nut M8 2
12 69059559 A30421L.S-00001 Upper hose 1
13 69001850 M3032100009 Rubber danper A 2
14 69000052 JB/T8870-10-16 Hoop d10-16 2
15 69106535 A30421-00003 Rubber pipe $®8x2-600 1 11690182008
%6 Jt 167 W




[El6/Figb.

FD18T-C4WE3
FD25T-C4WE3
FD35T-C4WE3

EE 28 K %5 /MUFFLER ASS'Y MOUNT
FFs R e B ik
Item No. Part No. Descripition Qty Remark

A N/A N/A Muffler Ass'y mount 1

01 69089714 25B23-02000A Vertical exhaust pipe 1

02 69000200 GB/T5783-M8*25-8.8] |Bolt M8x25 3

03 69000062 GB/T93-8 Washer 8 11

04 69000259 GB/T97.1-8 Washer 8 9

05 69015166 M3032300004 U-bolt 2

06 69086946 25BY23-01000A Muffler Ass'y 1 HYiH, 2020.1.15
- 69145339 25BY23-01000B Muffler Ass'y 1 fiiH, 2020.3.2
07 69000292 GB/T889.1-M8-8J Nut M8 2

08 69015526 M3032300002-1 Rubber danper 2

09 69065608 A30423-00002 Rubber danper 2 f#H, 2020.3.2
10 69000250 GB/T97.1-10 Washer 10 2

11 69087428 M3032300001A Muffler Bolt 2

12 69015167 M3032300003 Stopper 2

13 69071562 25BY23-02000 Exhaust pipe 1 1.8-2.5T
- 69071681 35BY23-01000 Exhaust pipe 1 3.5T

14 69000112 GB/T6170-M8-8J Nut M8 8




FD18T-C4WV3 5 EA s

FD25T-C4WV3 Item No. Descripition Remark

owons | mooms fevworasgee (1]
owowez | comse fuews o]
v | wwwoss fown (2]
B I e P

FD35T-C4WV3

69087428 M3032300001A Muffler Bolt _
69079606 35BY23LS-02000 Exhaust pipe
69000112 GB/T6170-M8-8J _n 1.8-2.5T

8 69087722 35BY23LS-03000 Exhaust pipe

4

)

%8 T, o167 T



FD18T-C4W (6) 3 5 E27S
FD25T-C4W (6) 3 Item No. Descripition Remark

ouons | mooms feworasgee (1]
omowez | comse fuews  lu|
v | wowewows oo 2]
oo | movmurewo femmsope (2]
ouoson | movmureowa fweww 2]

FD35T-C4W (6) 3

B R R 1
o | mocarsom e 1|
Cwouos | comwis wenws 1|

9 T, o167 I



P R Es Hw ek

Item No. Descripition ’ Remark

FD18T-C4W (6) 3
FD25T-C4W (6) 3

FD35T-C4W (6) 3
69008456 | GB/T5786-M14*1.5*40 |Bolt M14X1.5X40 I, 2020.1.15
69000252 GB/T97.1-14 Washer 14 U, 2020. 1. 15
69000128 | GB/T5783-M10*30-8.8J |Bolt M10x30 I, 2020.1.15

o~

10 7, 3t 167 W



FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 75 EA S
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 Item No. Descripition Remark

FD35T-C4AWE3 FD35T-C4WV3 FD35T-C4W (6) 3

R I R Y
Couso | w2000 v s, 1]
S e Y e Y

| souigms | MI03Z204000 lfuel auentity sensor(ioaniy | 1| |
escooosy | GBS s |5l |
| scas7op | Wo0a00003 et b0xs il |
| ooooocsy | JeMmSE220  fwaserzo il

11 1w, 3167 ;W



FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 Frs RS #FR He ik
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 ltem No.
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3

%12 T, 3t 167 W



[El10/Fig10.

B S %% / ELECTRICAL SYSTEM

FD18T-C4WE3 P YEHD 5 ey S L
FD25T-CAWES Item No. Part No. Descripition Remark
FD35T-C4WE3 01 69095046 25BY24-01100A  |The main wire harness 4TNE98

- 69095045 25BY24LS-01100A The main wire harness 1 S4S

02 A30424-01101 Fusible line 50A 1 ATNE98

- 69045336 30424L-01001 Fusible line 90A 1 S4S

03 69041292 U3042401500 Grounding wire 1

04 69000189 GB/T5783-M6*12-8.8] [Bolt M6X12 1

o 69000258 GB/T97.1-6 Washer 6 1

06 69000060 GB/T93-6 Washer 6

07 69071565 25BY24-04100 Reversing control box DHISOE

08 69052475 GB/T5783-M5*12  [Bolt M5X 12

o 69000257 GB/T97.1-5 Washer 5

10 69000059 GB/T93-5 Washer 5

11 69019048 30324-03000 wire harness

12 69021907 30324-04000 wire harness

13 69036775 A30424-01500 wire harness

14 69065973 A30424-01600A Positive line 4TNE9S

- 69065974 A30424LL-01600A Positive line S4S

15 69065975 A30424-01700A Negative line

16 69076010 25BY24-02300 switch group bounding

17 69085513 25BY24-02200A Rocker switch group

18 69077432 25BY24-02500 Four-wheel drive switch

19 69073723 25BY24-00050 Speed sensor ZG417

20 69076024 35BJ24-03101A Four-drive alarm TS2-F9R

21 69001847 U30424L.502002 0il temperature sensor WG430

3 I

7N

~




E11/Figl1. S A%t / ELECTRICAL SYSTEM

FD18T-C4WE3 FD18T-C4WV3 P YEHD K5 ey S Yo L
FD25T-CAWES FD25T-C4WV3 Item No. Part No. Descripition Qty Remark
FD35T-C4WES FD35T-C4WV3 01 69044061 A30424-02103 Head lightSM-912 3

02 69044060 A30424-02104 Front combination lamp 2

03 69008754 30324-00001 Rubber ring 2

04 69066467 30424Y-54000 Combination display HZB9O9YMN-M{ 1 4TNE98

_ 69065979 30324-55000 A(;;Zlbination display HZB909YN— s4S

05 69000083 GB/T96.1-6 Washer 6

06 69000324 GB/T818-M6*35-4.8J |Bolt M6X35

07 69021669 30424-00016 Combination switch

08 69000384 A25724-02008 Hand brake switch 1

09 69039802 GB/T823-M4*30-8.8]  [Bolt M4X30 2

10 69000256 GB/T97.1-4 Washer 4 2

11 69000055 GB/T93-4 Washer 4 2

12 69000497 A25724-02010 Brake switch 1

13 69000379 A25724-02006 Buzzer 1

14 69000309 GB/T5783-M8*16-8.8) [Bolt M8X 16 2

15 69000259 GB/T97.1-8 Washer 8 2

16 69037956 A30424-02102 Combination light 2

17 69009359 A25724-02004 Warning light

18 69006074 A25724-02005 Horn

19 69037965 A30424-09100 Electric box

20 69006021 GB/T818-M6*25-4.8J  |Bolt M6X25

21 69001847 U30424L.502002 Water temperature sensor WG430 S4S

22 69071648 A30424-02500 Q.G.S controller 4TNE98

3 I




FD18T-C4WE3 FD18T-C4WV3 FD25T-C4W (6) 3 5 YEHD [ig=2 ki e Ik
FD18T-C4WV3 FD25T-CAWE3 FD25T-C4WV3 Item No. Descripition ' Remark
FD18T-C4W (6) 3 FD35T-C4WE3 FD35T-C4WV3

15 T, 3t 167 W



FD18T-C4WE3 FD18T-C4WV3 FD25T-C4W (6) 3 5 YEHD [ig=2 ki e Ik
FD18T-C4WV3 FD25T-CAWE3 FD25T-C4WV3 Item No. Description Remark
FD18T-C4W (6) 3 FD35T-C4WE3 FD35T-C4WV3

69065979 30324-55000 Combination display HZB909YN—MK

16 T, 3t 167 W



E14/Figl4.
FD18T-C4W (6) 3

FD25T-C4W (6) 3

FD35T-C4W (6) 3

B S %% / ELECTRICAL SYSTEM

FFs PRHID R e B ik
Item No. Part No. Descripition Qty Remark
1 69089790 25BY24LF-01000 The main wire harness 1
2 69089791 25BY24LF-01100 ECU wire harness 1
3 69045336 30424L-01001 Fusible line 90A 1
4 69041292 U3042401500 Grounding wire 1
5 69000189 GB/T5783-M6*12-8.8] |Bolt M6x12 1
6 69000258 GB/T97.1-6 Washer 6 1
7 69000060 GB/T93-6 Washer 6 1
8 69071565 25BY24-04100 Reversing control box 1
9 69052475 GB/T5783-M5*12 Bolt M5x12 1
10 69000257 GB/T97.1-5 Washer 5 1
11 69000059 GB/T93-5 Washer 5 1
12 69019048 30324-03000 wire harness 1
13 69021907 30324-04000 wire harness 1
14 69036775 A30424-01500 wire harness 1
15 69023600 30324M-01106A Positive line 1
16 69023601 30324M-01107A Negative line 1
17 69076010 25BY24-02300 switch group bounding 1
18 69085513 25BY24-02200A Rocker switch group 1
19 69076011 25BY24-02400 Four-wheel drive switch 1
20 69073723 25BY24-00050 Speed sensor ZG417 1
21 69076024 35BJ24-03101A Four-drive alarm TS2-F9R 1
22 69085012 30424-00036 Oil temperature sensor WG430 1
23 69044061 A30424-02103 Head lightSM-912 &
24 69044060 A30424-02104 Front combination lamp 2
25 69008754 30324-00001 Rubber ring 2

£ 17 71, 3k 167




E14/Figl4. B %%t / ELECTRICAL SYSTEM
FD25T-CAW(6)3  FD35T-C4W (6) 3 JF5 YURHD s ik A ik
Item No. Part No. Descripition Qty Remark
26 69089792 25BY24LF-05000 Combination display 1
27 69000083 GB/T96.1-6 Washer 6 4
28 69000324 GB/T818-M6*35-4.8J  |Bolt M6X35 4
29 69000522 45424-00016 Combination switch 1
30 69000384 A25724-02008 Hand brake switch 1
31 69039802 GB/T823-M4*30-8.8J  |Bolt M4X30 2
32 69000256 GB/T97.1-4 Washer 4 2
33 69000055 GB/T93-4 Washer 4 2
34 69044167 A30424-02201 Brake switch 1
35 69000379 A25724-02006 Buzzer 1
36 69000309 GB/T5783-M8*16-8.8] [Bolt M8X16 2
37 69000259 GB/T97.1-8 Washer 8 2
38 69037956 A30424-02102 Combination light 2
39 69009359 A25724-02004 Warning light 1
40 69006074 A25724-02005 Horn 1
41 69089793 25BY24LF-09000 Electric box 1
42 69006021 GB/T818-M6*25-4.8] |Bolt M6X25 4
43 69015137 30324-00024 lamp switch 1
44 / ECU 1
%18 W, k167 W




E15/Fig15. ISR FH L 4E (FB =) /TRANSMISSION SYSTEM MOUNT

FD18T-CAWES FD18T-CAWV3 FD18T-CAW (6) 3 lia= R e Ko %%
FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 ttem No. Part No. Descripition Qty Remark
FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 Ul BEOTUES GBNWBBQ%M'ZS*SS- Ealit 2SI 2548 8
02 69000054 GB/T93-12 Washer 12 12
ﬁi% 03 69000251 GB/T97.1-12 Washer 12 12
9 3 04 69038449 | GB/T6186-M24-10J  |Nut M24 2
4 05 69071554 25BY16-05000 Bracket Il 1
TRRERD 13 1 3 06 69071553 25BY16-04000 Bracket | 1
l 6 07 M45336-07001B Bracket 2
S 1 08 M45336-07002B  |Bracket 2
09 69087292 M45336-00001B-1  [Washer 2
415 3 10 69036694 GB/T5718§_'¥24*150' Bolt M24X 150 2
ST AL 1 69000306 | GB/T5783-M12*30-8.8J |Bolt MI2X 30 8
@ 12 69000062 GB/T93-8 Washer 8 8
113 2 7 13 69000198 | GB/T5783-M8*20-8.8 |Bolt M8X20 8
€ U 14 69071552 25BY16-02000 Transmission case 1 FSDT351, 598
@ - 69076486 25BY16LS-01000  |Transmission case 1 | FsDT351-1, =%
7 = @ @ 15 69071555 25BY16-06000 Bracket 1
< O]
8
9
10
3L i




E16/Figlé6. TR FAFEZR1/Tranminssion 1

FD18T-CAWE3 FD18T-CAWV3 FD18T-CA4W (6) 3 5 e Ak B Ik
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 Item No. Part No. Descripition Qty Remark
FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 01 SRDRULZE | ERNISTEANME RSB 5 b 10052 10

02 FSDT35-01004 The Idler shaft end cover 1

. Iﬁf‘? 03 69140510 FsDT35-01015 ¢ Tdler shaft end cover 1
T 04 FSDT35-05009 Idler shaft gasket AR

05 69135132 | 6206 GB/T276-1994 [Bearing 6206 1

06 GB/T5782-M10%105  |Bolt ML0X 105 6

07 FSDT35-05004 Idler shaft 1

08 69091830 SV08-33-V-12-DL The decorative solenoid valve 1

09 69091831 SV08-40-V-12-DL The decorative solenoid valve 1

10 69000357 JB/T982-20 Combined seal pad 20 1

11 SDT30-01021 0il filler plug 1

12 69000128 | GB/T5783-M10*30-8.8] [Bolt M10X30 1

13 69000134 | GB/T5783-M10%45-8.8] [Bolt M10X45 3

14 69058028 GB/T276-6210 Bearing 6210 1

15 69005096 GB/T894.1-050 Clip spring 50 1

16 69092040 JDS45-04012 0il seal 50X70X10 1

17 69136817 | GB1235-76-100*3.1 [0-ring 100X3. 1 1

18 FSDT35-01003 Take off the bridge shaft end ¢ 1

19 FSDT35-06003 Off the bridge flange 1 4TNE98

- FSDT35-06003-1 Off the bridge flange 1 S4s. DO4EG

20 FSDT35-06004 Nut 1 4TNE98

- FSDT35-06006 Separate plate 1 S4S. DO4EG

21 69011357 GB/T893.1-972 Clip spring 72 1

22 69140512 FSDT35-01008 The oil seal end cover 1

23 69009540 GB/T1235-70*3.1  |0-ring70X3. 1 1




El16/Figlé.

FEFERER 1 /Tranminssion 1

FD18T-CAWE3 FD18T-CAW (6) 3 JF 5 5 R T
FD25T-CAWE3 FD25T-C4W (6) 3 Item No. Part No. Descripition Remark
FD35T—CAWES FD35T-C4W (6) 3 24 69000068 GB/T894.1-930 Clip spring 30
25 FSDT35-05007 The stopper ring 1
/"—"_‘? 26 FSDT35-05006 A retaning ring 2
N 27 69007463 GB/T5782-M10*80-8.8J [Bolt M10X80 2
28 69092039 SDT30-05003 Gasket 1
29 SDT30-05000 Charging pump ass’ y 1
30 69100194 SDT30-06000-1 Tor-con hose ass’ y 1
31 69095736 GB/T825-M12 Screw M12 2
32 SDT30-01024 Housing cover 1
33 69135152 GB/T818-2000-M8*10 [Screw M8X 10 2
24 69100196 SDT30-07200 :Fyknu]avilecttro*hydraulic control 1
35 Y30H-07020 Filter
36 69000203 GB/T5783-M8*30-8.8J [Bolt M8X30
37 69129499 FSDT35-01014 Gasket
38 69028279 GB/T70.1-M6*35-12.9J |Screw M6X 35
39 FSDT35-01005 Excessive block
40 69101154 Y30H-07010 Transmission filter (I1)
41 Y30H-07002 Connector 1
42 69129498 Y30H-D07300 Solenoid valve 1
43 GB/T5789-M8*60 Bolt M8X60 4
44 69100195 Y30H-01007A 0iling cap 1
45 FSDT35-01007-1 Dipstick seat 1
46 69092038 SDT30-07015 Gasket 1
47 SDT30-01018 Hinge bolt 2
48 SDT30-01019 Hose 2
3t I

N

~




E16/Figlé6. TR FAFEZR1/Tranminssion 1

FD18T-CAWE3 FD18T-CAWV3 FD18T-CA4W (6) 3 5 e Ak B Ik
FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 Item No. Part No. Descripition Qty Remark
FD35T-CAWES FD35T-CAWV3 FD35T-CAW (6) 3 49 SDT30-01020 Bolt gasket &
50 69000355 JB/T982-16 Seal ring 16 2
Pahiig 51 Y30H-01011 Plug 2
W 52 69000060 GBIT93-6 Washer 6 1
53 69100812 Y30H-01102 Filter 1
54 69135088 | GB/T5782-2000-M10100 |Bolt M10X 100 9
55 SDT30-01007 Bolt 1
56 69136270 GBIT276-1994-03  [Bearing 6009 2
57 69140511 SDT30-01005 Gasket 1
58 69140508 SDT30-03003 0il seal 45X68X12 1
59 SDT30-01004 Filter 1
60 69000309 | GB/T5783-M8*16-8.8] |Bolt M8X 16 3
61 FSDT35-01009 Dust—proof cap 1
62 69000189 | GB/T5783-M6*12-8.8] |Bolt M6X 12 3
63 FSDT35-05001 Output flange 1
64 69000111 GBIT6170-M6-8]  |Nut M6 2
65 69005111 GBIT93-14 Washer 14 1 S4S. DO4EG
66 FSDT35-06007 Bolt 1 S45. DO4EG

522 T, o167 W




E17/Figl17.

TR FEFE R BB 2/ Tranminssion 2

FD18T—-CAWE3 FD18T-C4WV3 FD18T-C4W (6) 3 P 5 ey S Ko T

FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 Item No. Part No. Descripition Qty Remark

FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3 Ll PEDISBOINIL L
02 69092034 FSDT35-01006 Tor—-con case gasket 1
03 FSDT35-06000 Clutch assembly 1
04 FSDT35-05003 Output gear 1
05 FSDT35-05002 Gear 1
06 69135133 GB/T893.1-1986-24 Clip spring 24 1
07 FSDT35-05008 Key C14X28X9 2
08 69145707 FSDT35-05005 Idler shaft 1
09 69138348 GB/T276-6012 Bearing 6012 1
10 GB/T283-NF207 Bearing NF207 1
11 GB/T119.1-12*m6*20 [Pin 12X20 2
12 69140514 GB1235-76-28*2.4 0-ring 28X2.4 1
13 FSDT35-01002 Tor-con case 1
14 69135126 15%2.4 GB1235-76 O-ring 15X2.4 2
15 SDT30-01010 Overflow valve core 1
16 SDT30-01011 Safety valve core 1
17 SDT30-01013 relief valve spring 1
18 SDT30-01014 relief valve spring 1
19 GB/T848-10 Washer 10 1
20 SDT30-01015 Washer 1
21 69084487 GB/T893.1-922 Clip spring 22 1
22 GB/T893.1-18 Clip spring 18 1
23 FSDT35-03000 Low speed clutch assembly 1
24 69005632 GB/T894.1-9®60 Clip spring 60 1
25 FSDT35-02000 Clutch assembly 1

5 23 01, Jk 167 I




E17/Figl17.

FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3

13

@

G

7 ‘@%b%g%%%'

s w /7.. \ \ 9] ) "mi
LR 0 \ i 2
S RO\ /4
o 3 — S5

TR FEFE R BB 2/ Tranminssion 2

P K5 ey S o= L
Item No. Part No. Descripition Q'ty Remark
26 FSDT35-04000 Hige speed clutch assembly 1

324 T, Ft o167 W




FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 Frs EL S
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 ltem No. Descripition Remark

FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3

I T T Y A
I B T Y
T TR Y
I B e Y I

I T T Y R
D T O
EE R T
I T TSR Y
I T R Y

25 T, Ft 167 W



FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 Frs EL S
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 ltem No. Descripition Remark

FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3

I T TR Y I
I B T Y
T TR Y
I B e Y I

I B e Y I
B I e Y
B I R Y
L emews e 3]
I B e Y

% 26 T, 3t 167 W



FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 Frs EL S
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 ltem No. Descripition Remark

FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3

S T TR Y
R R e o Y
I R T Y
B R T 1Y
B I T Y R

I B e Y
I T T R Y
I B T Y
s | oommoron e 1|
I g S R Y
I B T R Y
« I N B

27 T, 3t 167 W



[El21/Fig21.

{K3E%H /LOW SPEED SHAFT

FD18T-CAWES FD18T-CAWV3 FD18T-CAW (6) 3 5 N Gl Bk ik
FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 Item No. Part No. Descripition Qty Remark
FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 Ul GHTEY S Screw M8X8 !
02 69092035 Y30H-02009 Seal ring (A) 3
03 GB/T276-6026 Bearing 6206 1 0O
04 Y30H-02006 Thrust ring (B) 1 NTN
05 FSDT35-03001 Gear 1
06 SDT30-02004 key C14X22X9 2
07 SDT30-04100 Countershaft assembly 1
08 69092036 Y30H-02010 Seal ring (B) 1
09 69136717 GB1235-76-40*3.5  |0-scal ring 40X3.5 1
10 SDT30-02200 Piston ass’ y 1
11 SDT30-02003 Return spring 1
12 Y30H-02004 Spring seat 1
13 69000070 GB/T894.1-940 Clip spring 40 1
14 69100188 Y30H-02008 Separate plate 5
15 69093280 Y30H-02007 Brake shoe 5 #0
16 69100189 Y30H-02012 End plate 1
17 Y30H-02005 Thrust plates (A) 1
18 69021688 | JB/T7918-K35%42*20 [Needle bearing K35X42X 20 1
19 Y30H-02011A Snap ring 1
20 FSDT35-03002 Gear 1
21 FSDT35-03003 Thrust ring 1
. 22 69018614 | GB/T276-1994-6306 |Bearing 6306 1 O
7
?
V4
% 28 01, 3L 167 1T




E22/Fig22.

FD18T-C4WE3
FD25T-C4WE3
FD35T-C4WE3

FD18T-C4WV3
FD25T-C4WV3
FD35T-C4WV3

37
36

FD18T-C4W (6) 3
FD25T-C4W (6) 3
FD35T-C4W (6) 3

fE 56/ TRANSMI SS | ON

FFs R e B ik
Item No. Part No. Descripition Q'ty Remark
01 FSDT35-07007 Transmission output flange 1
02 Y30H-01011 Drain plug 2
03 FSDT35-07009 Dust-proof cap 2
04 69005920 GB/T276-6208 Bearing 6208 2
05 69005918 GB/T276-6209 Bearing 6209 2
06 FSDT35-07005 Transmission output gear 1
07 FSDT25-07002 Transmission cap 1
— FSDT35-07002 Transmission cap 1
08 69000060 GB/T93-6 Washer 6 6
09 69000189 GB/T5783-M6*12-8.8] [Bolt M6X12 6
10 FSDT35-07010 Seal ring 1
11 FSDT35-06003 Shell flange 1
12 J30H-01100-1 Breather plug ass’y 1
13 FSDT35-06005 Washer 1
14 GB/T3452.1-34.5*3.55 [0-ring 34.5X3.55 1
15 FSDT35-06004 Nut 1
16 FSDT35-07010-1 Hinged vent 1
17 69138439 JB982-77-16 Combination sealing washer 16 6
18 FSDT35-07011 Hinge bolt 2
19 69000052 JB/T8870-10-16 U-hoop @12 2
20 FSDT35-07015 Return oil hose 1
21 69000122 | GB/T5783-M10*16-8.8J [Bolt M10X 16 6
22 69000053 GB/T93-10 Washer 10 6
23 FSDT35-07003 Transmission case cover 1
24 69000130 GB/T5783-M10*35-8.8] [Bolt M10X 35 12




FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 Frs EL S
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 ltem No. Descripition Remark

FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3
. e wewowsas 4
I S e Y
1 I S T Y
: | commame e o sl 2 ||
4 I (R T Y I
; s I T Y

% 30 T, 3t 167 W



FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 Frs EL S
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 ltem No. Descripition Remark

FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3
Cwomer | conme s 2]
I N T N FY I
I B S Y
coon | comoaonos ot it s 2|
B I I T Y

I B S Y
I R =
B T Y
B T R Y
I B T Y A
cwons | comromoses s o]
B R v

% 31 W, 3t 167 W



FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 Frs EL S
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 ltem No. Descripition Remark
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3

- FSDT35-09001 Differential left shell _
T

% 32 T, 3t 167 W



[E|24/F i g24.

J5 £ 1R 28 /REDUCER ADN LIMITED SLIP DIFFERENTIAL

FD18T-CAWES FD18T-CAWV3 FD18T-CAW (6) 3 5 N Gl Bk ik
FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 Item No. Part No. Descripition Qty Remark
FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 Ul BEOLUED || CEIUSIEAITTEAN: | Eallic LI 2

02 69000060 GB/T93-6 Washer 6 2

6 543121 03 Y30H-01010 Bolt 4

04 FSDT35-08005 Stopper 2

05 69140506 Y30H-01008 Lock 4

06 FSDT35-08003 Bearing block 2

07 FSDT35-08004 Nut 2

08 69136389 GB/T297-1994-05 Tapered roller bearing 32013 2

09 69073796 SQH35010109A  [Right differential shell 1

10 69073794 SQH35010107A Cross Shaft 1

11 69073793 SQH35010106A  [Washer 4

12 FSDT35-09003 Output shaft 1 X 5325/35

13 69080812 GB/T297-32012  |Tapered roller bearing 32012 2

14 69130243 FSDT35-09008 Washer &

15 FSDT35-08007 Seat 1

16 69009544 GBIT1235-105*3.1  [0-ring 105X3.1 1

17 69140505 SDT30-1004 Seal housing 55X 78X 12 1

18 69130245 FSDT35-09009 Nut 1

19 FSDT35-08002 Main minus end cap 1

20 69000053 GB/T93-10 Washer 10 6

21 69000125 | GB/T5783-M10*25-8.8] [Bolt M10X25 6

22 FSDT35-08006 Thrust ring 1

23 GB/T894.1-145 Collar 145 1

24 FSDT35-09007 Rear main minus input flange 1

25 69073795 SQH35010108A  |Differential gear 4

% 33 01, 3k 167 1T




[E|24/Fig24. J5=E81R 2% /REDUCER ADN LIMITED SLIP DIFFERENTIAL

FD18T-CAWE3 FD18T-CAWV3 FD18T-C4W (6) 3 il 5 G Ak ik
FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 Item No. Part No. Descripition Qty Remark
FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 2 el SQH35010104A  [Friction plate 2

27 | 69073790 SQH35010103A  [Dynamic friction plate 6

6 5 4321

28 | 69073789 SQH35010102A Static friction plate 8

20 | 69073788 SQH35010101A [Left differential shell 1

30 FSDT35-09004 [Gear 1

31 | 69140507 FSDT35-00006 |Lock 6

32 FSDT35-09005  [Bolt 12

34 T, Ft o167 W



[&l25/F i g25.

1. 8-3. 5tEREHH/1.

8-3.5t DRIVE AXLE

FD18T-CAWE3 FD18T-CAWV3 FD18T-C4W (6) 3 75 5 7 K IE
FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 ttem No. Part No. Descripition Qty Remark
FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 Ul B OEUIE GB/TS?giﬁj4*l'5*45- BaLic il 8 29

02 69005111 GBIT93-14 Washer 14 29

03 | 69084637 | GB/T119.2-012'32  |Pin 12X32 2

04 | 69073576 25BY16-03000  [Reduction housing 1 1.8t, 2.5t

- 69073996 35BY16-03000 Reduction housing 1 3.5t

05 | 69080889 SQQ35000004B [Washer 2

06 | 69080891 SQQ350000068  [Plug M20x1. 5 2

07 69000357 JB/T982-20 Combination washer 20 1

08 | 69100810 Q30LD003 Wheel brake ass’ y 1

09 69080895 Q30LD100 Breather plug 1

10 SQQ350300008  [Axle body 1

11 69091832 Q30LD002 Wheel brake ass’ y (L.H) 4

12 SQQ35000005B  [Bolt MI4XL. 5X45 12

13 | eo0001es | CBTO7EEMIETLENO0 Iy ) iy, x50 16

14 | 69000056 GBIT93-16 Washer 16 4

15 | 69084637 | GB/T119.2-012"32  [Pin 12X32 2

16 | 69090836 SQQ35020002B  |Brake drum 2

17 69080621 110X140X14.5/16  [0il seal 110X140X14.5/16 2 SIMRIT

18 | 69083029 TIMKEN Bearing JL819349/JL819310 16

19 | 69080818 SQH35070002  [Bolt 2

20 | 69110445 SQQ35020001B  |Hub 1

21 69083029 TIMKEN Bearing 37431A/37625 2

22 | 69081018 | GB/T3452.1-223*2.65 |0-ring 223x2. 65 2

23 | 69079304 SQH35050003  [Ring 2

24 | 69002697 SQH35050001  [Bracket 2

% 35 01, k167 B




[&l25/F i g25.

1. 8-3. 5tIRFH#TF/2-3.

5tDRIVE AXLE

FD18T-CAWE3 FD18T-CAWV3 FDI8T-CAW (6) 3 5 5 ik s ik

FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 Item No. Part No. Descripition Qty Remark

FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 25 Sl SQH35050002A  |Gear ring 2
26 SQQ35000007B  [Nut 2
27 | 69010307 | GB/T70.1-M8*12-8.8] [Screw M§X 12 4
28 | 69092704 SQQ35040002  [Bracket 2
29 | 69092702 SQH35040006  [snap ring 16
30 | 69092703 SQH35040002A  [Planet gear 8
31 | 69080816 GB/T309-5'39.8  [Needle 5x39.8 224
32 69092701 SQQ35040001A Planet gear breaket 2
33 | 69080883 SQH35000025  [Screw MI2X30 4
34 | 69138382 GB/T308-2002 [Steel ball 15/64” 8
35 | 69092700 SQH35040005  [Gear shaft 8
36 | eovozraz [ CBTIOZ2000-Hp s 8
37 | 69092733 GBITST86.2000-  lpott M14x1.5%55 8
38 | 69083359 SQQ350000038  [Half axle 2
39 | 69080867 GB/T308-11/16  [Steel ball 11/16” 2
40 | 69080868 SQQ35000002B  [Bottom cap 2
41 | 69092699 SQQ35000001B  [Plug MI4X1.5 4
42 69000053 GBIT93-10 Washer 10 12
43 | 69000123 | GB/T5783-M10*20-8.8] [Bolt M10x20 12

% 36 01, gk 167 B




FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 e

Es

FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 Iltem No.
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3

Descripition Remark

T R Y
B T T I
i T R i

-| * *30-
soooozza | COTSTIMIZIZSR0 g L
e I T S ) R
wower | camsss s o] |

% 37 T, 3t 167 W



=] K L

FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 Frs RS #FR He ik
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 ltem No. Descripition Remark
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3

owous | comsemonse howas .|

% 38 T, Ft 167



FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 Frs EL S
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 ltem No. Descripition Remark

FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3

0 N ey Y
owons | comras fuww (2]
e I T FY
e N S Y
s I T )

T T i
Cwomos | wosewors 2|
T e R Y
B T T R I R
B I R Y
B e T Y
I N B

% 39 T, 3t 167 W



[E]29/F1G29.

S m i R &4 /STEERING AXLE MOUNT

FD18T-CAWE3 FD18T-CAWV3 FD18T-CAW (6) 3 lia= iz STk B ik
FD25T-CAWES FD25T-CAWV3 FD25T-C4W (6) 3 Item No. Part No. Descripition Qty Remark
FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 Ul 69003941 |  JB/T7940.1-M10*1  |Nipple MI0XI 4

02 69098535 SQH35070001B  [Bracket 1

03 69081029 SQH35000007B Positioning bushing 4

04 69092978 SQH35070002B  [Bushing 1

05 69000160 GB’T‘E’?B?\;}“*LS*“S' Bolt M14X1.5X45 13

06 69005111 GB/T93-14 Washer 14 13

07 69084637 GB/T119.2-01232  [pin 12X32 2

08 69073997 35BY43-01100 Reduction housing 1 3.5T

. 69073577 25BY43-01100 Reduction housing 1 2. 51

09 69080889 SQQ35000004B  [Washer 1

10 69080895 Q30LD100 Breather plug (R2)1/2 1

11 69083360 SQH35030001B  |Axle housing 1

12 69080888 | SQH35000012B/13B/14B |Adjusting shim set 148

13 69092976 SQH35000006 Bushing 1

14 69098901 SQH35060001B* Bracket 1

15 69000190 | GB/T5783-M6*16-8.8 |Bolt M6X16 1

16 SQH35000030 Washer 1

17 69084689 JB/T7940.1-M6 Nipple M6 6

18 SQH35050000B Steering cylinder ass’ y 1

19 69010311 | GB/T70.1-M12*45-8.8] [Screw M12X45 4

20 69081027 SQH350000058  [Link pin 4

21 69081028 SQH35000006B  [Baffle 2

22 69000309 | GB/T5783-M8*16-8.8] [Bolt M8x16 4

23 69000062 GB/T93-8 Washer 8 4

24 69081029 SQH35000007B  |Link 2

40 T, 3k 167 W




[E]29/F1G29.

SE[a)if L R 45 /STEERING AXLE

FD18T-CAWE3 FD18T-C4WV3 FD18T-C4W (6) 3 ks s i A it

FD25T-CANE3 FD25T-CAWV3 FD25T-CAW (6) 3 Item No. Part No. Descripition Qty Remark

FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 a3 LIt SQUaieRItElnety |l t
26 | 69080875 SQH35000009B  [Bolt MI2X1. 25X40 12
27 | 69080886 SQH35000004B  [Bushing 8
28 | 69000585 H24C4-32061 Oscillating bearing (GEI6ES) 4
29 | 69080877 | SQH35000010B/11B |Adjusting shim set 148
30 | 69092926 SQH350200018  [Knuckle ass’ y (Left) 1
31 | 69089664 SQH35000010  [Rim bolt 16
32 69109659 | CFW(155*190*17.5/19) [0il seal 155X190X17.5/19 2
33 | 69079304 SQH35050003  [Ring 2
34 | 69092697 SQH35050001  [Bracket 2
35 | 69092698 SQH35050002A  [Gear ring 2
36 | 69080870 SQH35000024  [Ring 2
37 | 69081021 | GB/T6176-M12*1.25-10J |Nut MI2X1. 25 16
38 | 69080882 SQH35000027  [Ring 2
39 | 69080881 SQH35000026A  [Clip spring 2
40 | 69080876 SQH35000004  [Dust-proof seal 4
41 69080855 GAC35S Oscillating bearing 35X62X18 2
42 69088368 SQH35000002  [Support pin 2
43 SQH350000029  [Bolt MI2XI. 25X35 12
44 | 69142238 GB/T6172.1-M16  |Nut M16 2
45 SQH35020002B  [Bolt MI6X70 2
46 | 69080854 CFW 0il seal 45X60X16 4
47 | 69083031 SQH35020003B  [Bush bearing 45x50x40 2
48 | 69080851 SQH35000017  [Bushing 35X52X21. 5 2
49 | 69080853 SQH35000008  [Bush bearing 45X50X30 2

541 0, 3E 167 T




[E]29/F1G29.

SE[a)if L R 45 /STEERING AXLE

FD18T-CAWE3 FDI8T-CAWV3 FDI8T-CAW (6) 3 Eik s R Bk Ik
FD25T-CAWE3 FD25T-CAWV3 FD25T-C4W (6) 3 Item No. Part No. Descripition Qty Remark
FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 50 GlLE SQH350100008  [Half axle 2
51 69000357 JB/T982-20 Combination washer 20 2
52 69080891 SQQ350000068  [Plug M20x1. 5 2
53 69000123 | GB/T5783-M10*20-8.8 [Bolt M10x20 12
54 69000053 GB/T93-10 Washer 12
55 69080814 Q30LD006 Plug R2-1/2 4
56 69080868 SQQ350000028  [Bottom cap 2
57 69080867 GB/T308-11/16  |Steel ball 11/16” 2
58 69092732 GB/I;:A%QZOOOO' Pin M6X40 8
59 69136826 | GBI/T5786-M14*1.5*55 |[Bolt M14X1. 5X55 8
60 69092700 SQH35040005 Gear shaft 8
61 69057395 GB/T308-77-15/64  [Steel ball 15/64” 8
62 69080883 SQH35000025 Screw MI2X30 4
63 69092701 SQQ35040001A  [Planet gear breaket 2
"/ 64 69092702 SQH35040006 Snap ring 16
Y .
e /s 65 69092703 SQH35040002A  [Planet gear 8
RS 66 | 69080816 GBIT309-5"39.8  [Needle 5x39.8 224
. }j 67 69092704 SQQ35040002 Bracket 2
68 69083029 MIMKEN ?[e:fégiq/n R109310/95X135X20 “
69 69081018 | GBIT3452.1-223*2.65 |0-ring 223x2. 65 2
70 69087285 SQH35070001 Hub 2
71 69080818 SQH35070002 Bolt 16
72 69089665 SQH35040001B  |Knuckle ass’ y (right) 1
73 69080880 SQH350000038  |Lever 1
%42 T, 3k 167 W




=)

FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 75 R EA s K ik
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 Item No. Descripition ' Remark

FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3
69059272 35BJ44-01000 10.0/75-15.3

43 T, 3L 167 W



FD18T-C4WE3 FD18T-C4WV3 Frs EL S

FD25T-C4WE3 FD25T-C4WV3 Item No. Descripition Remark

FD35T-CAWE3 FD35T-C4WV3
T I R Y
: owowen | oo fuws 2]
T ) Y FY
s | comzosn fws w2

69088748 25BY52-01000A Accelerator bracket ass’y _

5 44 T, F£ 167 W



FD18T-C4W (6) 3 5 R E27S = HE
FD25T-C4W (6) 3 Item No.
FD35T-C4W (6) 3

5 45 T, 3L 167 W



[#33/Fig33.

HIZh R EN2 Y\ /BRAKE & INCHING CONTROL

FD18T-CAWE3 FD18T-C4WV3 FD18T-C4W (6) 3 5 e Gl Bk ik
FD25T-CAWES FD25T-CAWV3 FD25T-CAW (6) 3 Item No. Part No. Descripition Qty Remark
FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3 A N/A N/A Brake & inching pedal 1

01 69071592 25BY58-02000 Right brake hard tube 1

02 69000053 GB/T93-10 Washer 10 7

03 69000209 | GB/T5782-M8*70-8.8J [Bolt M8X70 2

04 69000189 | GB/T5783-M6*12-8.8] [Bolt M6X 12 2

05 69000060 GB/T93-6 Washer 6 2

06 69065125 GMS-DJRX Pipe clamp 9.5 2

07 69069780 $30458-02000 Inching cable 1

08 69000062 GB/T93-8 Washer 8 5

09 69000198 | GB/T5783-M8*20-8.8] [Bolt M8X 20 5

10 69001972 M3035401000 Reservoir 1

11 69071629 M3035405001 Reservoir seat 1

12 69127583 $30458-00001 Hose &8X3-(515) 1 F690182008

13 69042429 JB/T8870-12-20 Hoop d12-20 2

14 69071593 25BY58-03000 Brake hose ass’y 1

15 69000128 | GB/T5783-M10*30-8.8] [Bolt M10X 30 3

16 69006858 M6046000001 Tee connector 1

17 69071591 25BY58-01000 Left brake hard tube 1

18 69036226 A30458-00003 Bracket 1

19 69000190 | GB/T5783-M6*16-8.8] [Bolt M6X 16 1

20 $30458-01400 Pin shaft 1

21 69000112 GB/T6170-M8-8J  |Nut M8 4

22 69000206 | GB/T5783-M8*40-8.8J [Bolt M8X40 2

23 69069736 S30458-01002 Torsional spring 1

24 69136476 S30458-01300A Inching pedal 1

% 46 U1, 3L 167 W




[#33/Fig33.

HIZh R EN2 Y\ /BRAKE & INCHING CONTROL

FD18T-CAWE3 FD18T-CAWV3 FDI8T-C4W (6) 3 ¥ 5 e 4k e ik
FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 ttem No. Part No. Descripition Qty Remark
FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 25 $30458-01100 Bracket o

26 69095445 S30458-01000A  |Foot brake assembly 1

27 69069786 S30458-04000 Master cylinder 1

28 69000103 GB/T6170-M10-8J  [Nut MI0 3

29 69000200 | GB/T5783-M8*25-8.8 |Bolt M8X 25 2

30 S30458-01200 Brake pedal 1

31 69039265 A30458-01005 Pedal cover 2

32 69069734 $30458-01001 Torsional spring 1

33 69020760 GB/T91-2*25 Cotter pin 2x25 2

34 69021756 M3035402003 Adjusting shaft 2

35 69136234 FB1825 Self lubricating bearing flange| 4

36 69006485 GB/T91-3*20 Cotter pin 3x20 1

37 69008457 GB/T882-08"26  [Pin shaft 8X26 1

%47 01, 3L 167 1T




FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 Frs EL S
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 ltem No. Descripition Remark

FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3

B T Y
R T
T S
B T S Y A
T T

B T R Y
I T R Y
o | mowomor juw 4|
B T Y

% 48 T, 3L 167 W



FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 Frs RS #FR He ik
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 ltem No.
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3

49 T, 3£ 167 W



[El36/Fig36.

ZE 48 5 7 475 /FRAME &COUNTERBALABCE WE | GHT

FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 ) (N2 AR Kk &Ik
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 Iltem No. Part No. Descripition Qty Remark
FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 01 69000306 | GB/T5783-M12*30-8.8] (Bolt M12X30 4
02 69000054 GB/T93-12 Washer 12 4
03 69000251 GBI/T97.1-12 Washer 12 4
04 35B61-04000 Front plate 1
05 69034281 A30461-00001 Bush bearing 2
06 69103350 | 25BY61-00000-1-MRed |Frame 1 1'%&%@22?1’1?8
- 69145315 | 25BY61-00000A-Mred |Frame 1 ’ qilﬁ;lz'oz'g;_z
- 69145317 | 25BY61-00000A-Mgreen |Frame 1 H}”'gozz'g;z
- 69145314 |25BY61-00000A-Morange |Frame 1 ’ qilﬁ;lsz'ozz'g;_z
- 69145316 | 25BY61-00000A-Myellow |Frame 1 H}”'gozz'g;z
- 69103365 | 35BY61-00000-1-MRed |Frame 1 ATNE%?‘%&?WOL
- 69145303 | 35BY61-00000A-Mred |Frame 1 | 3.5T f#12020.3.2
- 69145305 | 35BY61-00000A-Mgreen |Frame 1 | 3.5T f#/2020.3.2
- 69145302 |35BY61-00000A-Morange |Frame 1 | 3.5T f#12020.3.2
- 69145304 | 35BY61-00000A-Myellow |Frame 1 | 3.5T f#/2020.3.2
; 69076484 | 25BY61LS-00000-1 |Frame 1| e 52257
- 69103353 ZSBYGl,\'A‘;%OOOO'L Frame 1 2.5T DO4EG
- 69107538 25BYELLF-00000-1- |, 1 2.5T DO4EG
MGreen
- 69107540 25BY6ILF-00000-1- . 1 2.5T DO4EG
MOranae
- 69107539 25BY6LLF-00000-1- |, 1 2.5T DO4EG
35BY1I F-00000-1- 3.5T
) 69103366 MRed Frame 1 DO4EG.3H¥%2020.1.1
- 69145331 352(86&;5-53;?888&;1\:_@«1 Frame 1 50 4EG'3@5§$2020_3_2
) 69145333 Mareen frame L poaec. f#m202032
_ ey 3SBY$\3/110I}Z1%%OOOA_ I ! [poaeg 3%:';7090 32
% 50 T, 3k 167 W




[El36/Fig36.

ZE 48 5 7 475 /FRAME &COUNTERBALABCE WE | GHT

FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 ) (N2 AR S &Ik
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 Iltem No. Part No. Descripition Qty Remark
FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 = 69145332 SSBY%\',‘;(?SIOOOA' Frame 1 | posec .3%:;7070 s
07 69015141 M3036300006-2mm  |Adjusting pad 2-4
08 69000259 GB/T97.1-8 Washer 8 2
09 69000062 GB/T93-8 Washer 8 2
10 69000198 | GB/T5783-M8%20-8.8] [Bolt M8X20 2
11 69108589 | 18BY63-00001-MRed |Counter balance 1 1.8T
- 69103341 | 18BY63-00001-MGreen |Counter balance 1 1.8T
- 69108588 | 18BY63-00001-MOrange |Counter balance 1 1.8T
- 69108587 | 18BY63-00001-MYellow |Counter balance 1 1.8T
- 69103355 25BY63-00001-MRed |Counter balance 1 | 25T, H($2020.1.15
- 25BY63-00001A-Mred |Counter balance 1 | 2.5T, f#/12020.3.2
- 25BY63-00001A-Mgreen [Counter balance 1 2.5T, f{{i/f]2020.3.2
- 25BY63-00001A-Morange |Counter balance 1 | 2.5T, f#/12020.3.2
- 25BY63-00001A-Myellow [Counter balance 1 2.5T, f{{i/f]2020.3.2
- 69108605 | 35BY63-00001-MRed |Counter balance 1 [ 35T, Iif§2020.1.15
- 69140367 | 35BY63-00001A-MRed |Counter balance 1 | 3.5T. f#/12020.3.2
- 69140365 | 35BY63-00001A-MGreen |Counter balance 1 | 3.5T, f#}12020.3.2
- 69140366 85BY63-00001A- Counter balance 1 | 3.5T, f{/i12020.3.2
MOranae
- 69140368 |35BY63-00001A-MYellow |Counter balance 1 | 3.5T, f#}12020.3.2
12 69008447 M3036300002 Cap 2
13 69041890 35B63-00002 Traction pin 1
14 69140369 35BY63-01000 Gauze 1 f#F12020.3.2
15 69000053 GB/T93-10 Washer 10 2 1§1/12020.3.2
16 69000125 | GB/T5783-M10%25-8.8] |Bolt M10X25 2 1§ [12020.3.2
17 69005115 M3036300004 Washer 1
% 51 T, 3k 167 W




FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 Frs RS #FR He ik
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 ltem No.
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3

% 52 T, 3t 167 W



[&37/Fig37. WS, MR EER 224 /H00D, FLOOR & SEAT MOUNT

FD18T-CAWE3 FD18T-CAWV3 FDI8T-C4W (6) 3 ¥ 5 re 4k e ik
FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 Item No. Part No. Descripition Qty Remark
FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 Ul 22lEERED L I 1| HEAEXCEst

- 69064432 M3036800000-12  [Seat 1 “‘%E'%“E’;fg I A

: 69092861 M3036800000-17  Seat i

; 69064001 M3036800000-22  Seat 1 jﬁbﬂﬂ%ﬁiﬂ%%x

02 69142236 GBIT5782-M8%45  [Bolt M8X45 4

03 69000259 GB/T97.1-8 Washer 8 11

04 69001992 M3032300002 Rubber danper 4

05 69000292 GB/T889.1-M8-8]  |Nut M8 4

06 69036568 35B64-07000 Hood 1

07 69001904 M3036408000 Radiator cover bolt 2

08 69006706 GB/T96.1-10 Washer 10 2

09 69041905 35B64-06000 Radiator cover 1

10 69059488 35B64-00007 Rubber cap 1

11 69059487 35B64-00006 Rubber danper 1

12 69127362 A30464-00008 Seal stip 1

13 69000062 GBIT93-8 Washer 8 16

14 69000062 GB/T93-8 Washer 8 8

15 69000309 | GB/T5783-M8*16-8.8 |Bolt M8X 16 16

16 69130255 | 35B64-03000-Black |Plate 1

17 69036572 A30464-00003 Oiling cover 1

18 69036573 A30464-00004 0iling cap 1

19 69000112 GB/T6170-M8-8)  [Nut M8 6

20 69000062 GB/T93-8 Washer 8 8

21 69036563 A30464-08000 Gas spring 1

22 69059488 35B64-00007 Protection cover 1

53 T, Ft 167 W




[&l37/Fig37.

WS, MR EER 224 /H00D, FLOOR & SEAT MOUNT

FD18T-CAWE3 FD18T-CAWV3 FD18T-C4W (6) 3 ¥ 5 5 %5 Hk ik
FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 Item No. Part No. Descripition Qty Remark
FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3 = NI SEIEIE 02000 Hinge ass’y 2

- 69080098 35B64-02001A [Hinge 2

- 69036631 A30464-05002  [Bolt 2

- 69047480 35B864-02100 Stents 2

24 | 69000053 GBIT93-10 Washer 10 4

25 | 69000123 | GB/T5783-M10*20-8.8] [Bolt M10X20 4

26 | 69046276 35B64-00004 Hood hook 1

27 | 69039750 | GB/T823-M6*16-4.8] |Screw M6X 16 24

28 | 69000060 GBIT93-6 Washer 6 24

20 | 69000258 GBIT97.1-6 Washer 6 26

30 | 69036567 A30464-09000 [tiood lock 1

31 | 69041904 35B64-05000 Rear floor board 1 1.8-2.5T

32 | 69041900 35B64-00001 Robber mat 1

33 | 69022768 GBIT818-M816 [Screw M8X 16 8 | 2017.04.13%

34 69071608 25BY64-02000 Front floor board 1 L. S4s

- 69089691 25BY64LF-01000  [Front floor board 1 DO4EG

35 | 69000102 | GB/T818-M6*12-4.8] [Screw M6X 12 20

36 | 69004375 M3036400004  |Cup holder 1

37 | 69071607 25BY64-00001  [Rubber cap 1

38 | 69000054 GBIT93-12 Washer 12 4

39 | 69000251 GBIT97.1-12 Washer 12 4

40 | 69000144 | GB/T5783-M12+20-8.8 [Bolt MI2X20 4

41 | 69133274 | 25BY64-01000-Black | Display pracket 1

42 | 69071605 25BY64-03000  [Cover 1

43 | 69106258 U3046400002 Rubber ring 1

%54 BT, k167 W




FD18T-C4WE3
FD25T-C4WE3
FD35T-C4WE3

FD18T-C4WV3
FD25T-C4WV3
FD35T-C4WV3

FD18T-C4W (6) 3
FD25T-C4W (6) 3
FD35T-C4W (6) 3

P Es

Item No. Descripition Remark

Tl e Y
Cwoms | comwie s 4|
Cwower | corms s s
B I T Y

% 55 T, FL 167 T



FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3

P Es

Item No. Descripition Remark

% 56 T,

I T A i

cwoon | comsoanvioow oo ol |
S T O
Cwoom | e fwwn el |
o | comsoanzzsom o woss o] |
S T T S
o | comomanerow oo 4 |

I 167 B



FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 Frs EL S
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 ltem No. Descripition Remark

FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3

B I T Y
I T A
cwonn | onsruesonsy s 2|

69128558 | 25BY51-00001-MOrange |Fender (right) 1.8-2.5T
69128514 35B51-00001-MRed  [Fender (right)
69128516 | 35B51-00001-MOrange |Fender (right)

% 57 T, FL 167 W



FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 Frs EL S

FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 Item No. Descripition Remark

e I T P
cwonos | comsrawens honwas o]
o | wowwows fuw 2]
I R Y

FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3

% 58 T, Ft 167 T



[El41/Figa1.

% PR [E] RN (ZEE) /MULTI-WAY VALVE MOUNT (TWO-THROW)

FD18T-CAWE3 FD18T-CAWV3 FDI8T-C4W (6) 3 5251 e 4k e ik

FD25T-CAWE3 FD25T-CAWV3 FD25T-C4W (6) 3 Item No. Part No. Descripition Qty Remark

FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 01 69089160 M3037400006A  |Lift konb o
02 69041892 35B74-01000 Lift lever 1
03 69089161 M3037400007A  |Tilt knob 1
04 69041893 35B74-02000 Tilt lever 1
05 69080585 A30474-00003A  [Bracket 2
06 69000060 GBIT93-6 Washer 6 1
07 69000189 | GB/T5783-M6*12-8.8 |Bolt M6X 12 1
08 69000053 GB/T93-10 Washer 10 7
09 69000123 | GB/T5783-M10*20-8.8J [Bolt M10X 20 4
10 69001622 M3037406000 Two way valve pin shaft 1
11 69011791 M2577400003 (3MM)  [Multi-way valve %%
12 69001759 M2037400003 Connecting rod 2
13 69000322 M3037400001 Pin shaft 4
14 69000088 GBIT9L-2*12 Pin 2X12 4
15 69034263 A30474-00002 Collar 3
16 69034262 A30474-00001 Rubber danper 6
17 69006706 GB/T96.1-10 Washer 10 3
18 69011886 | GBIT5786-M10%1.25%25 [Bolt M10X 1. 25X 25 3

% 59 Ui, 3k 167 W




[El42/Fig42.

%% PR 4[] R R\ (= EE) /MULT [-WAY VALVE MOUNT (THREE—THROW)

FD18T-CAWE3 FD18T-CAWV3 FD18T-CAW (6) 3 8 re i e i

FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 Item No. Part No. Descripition Qty Remark

FD35T-CAWES FD35T—-CAWV3 FD35T-CAW (6) 3 01 69089162 M3037400008A  |4th way valve knob o
02 69041894 35B874-03000 3rd way valve lever 1
03 69089160 M3037400006A  [Lift konb 1
04 69041892 35B74-01000 Lift lever 1
05 69089161 M3037400007A  [Tilt knob 1
06 69041893 35B74-02000 Tilt lever 1
07 69080585 A30474-00003A  [Bracket 2
08 69000060 GBIT93-6 Washer 6 1
09 69000189 | GB/T5783-M6*12-8.8] |Bolt M6X 12 1
10 69000053 GBIT93-10 Washer 10 7
11 69000123 | GB/T5783-M10*20-8.8J [Bolt M10X 20 4
12 69001623 M3037408000 Three way valve pin shaft
13 69011791 M2577400003 (3MM)  |Multi-way valve 2%
14 69001759 M2037400003 Connecting rod 3
15 69000322 M3037400001 Pin shaft 6
16 69000088 GBIT91-2*12 Pin 2X12 6
17 69034263 A30474-00002 Collar 3
18 69034262 A30474-00001 Rubber danper 6
19 69006706 GB/T96.1-10 Washer 10 3
20 69011886 | GB/T5786-M10*1.25"25 |Bolt MLOX 1. 25X 25 3

% 60 01, 3L 167 1T




[&43/F i g43.

32 PR3 [E R R A (PUBE) /MULT I-WAY VALVE MOUNTE (FOUR-THROW)

FD18T-CAWE3 FD18T-CAWV3 FD18T-C4W (6) 3 75 5 7 B IE

FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 Item No. Part No. Descripition Qty Remark

FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 Ul aelbellse M3037400008A  [4th way valve knob 2
02 69041895 35B74-04000 4th vay valve lever 1
03 69041894 35B74-03000 3rd way valve lever 1
04 | 69089160 M3037400006A  [Lift konb 1
05 | 69041892 35B74-01000 Lift lever 1
06 | 69089161 M3037400007A  [Tilt knob 1
07 | 69041803 35B74-02000 Tilt lever 1
08 | 69080585 A30474-00003A  |Bracket 2
09 | 69000060 GBIT93-6 Washer 6 1
10 | 69000189 | GB/T5783-M6*12-8.8] [Bolt M6X 12 1
11 | 69000053 GB/T93-10 Washer 10 7
12 69000123 | GB/T5783-M10"20-8.8] [Bolt M10X 20 4
13 | 69005601 M3037410000 four-vay value pin shaft
14 69011791 | M2577400003 (3MM) |Multi-way valve %&
15 | 69001759 M2037400003 Connecting rod 4
16 | 69000322 M3037400001 Pin shaft 8
17 | 69000088 GBIT91-2*12 Pin 2X12 8
18 | 69034263 A30474-00002  [Collar 3
19 | 69034262 A30474-00001  [Rubber danper 6
20 | 69006706 GB/T96.1-10 Washer 10 3
21 | 69011886 | GB/T5786-M10*1.25%25 [Bolt MI0X 1. 25% 25 3

%61 5T, 3k 167 W




=] ol =

FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 75 YIEHD. e EL S Kok ik
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 Item No. ID. Descripition Remark

FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3

T T v
i | ommsvsse loimwas 1]
B T T R R
N ey T Y

T R v Y
Cooour | rsoour oo 1] |
B B v Y
B I e Y

/
/

& 5
o i /j@
s
ik () /
)

i[ﬂl

|
K

% 62 T, 3t 167 W



=] ol =

FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 75 YIEHD. e EL S Kok ik
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 Item No. . . Descripition ' Remark

FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3

I T Y
T e Y
cmows | om0 o oo oir [ 1]

I e S Y
B I T R Y
B T R Y
B N e S R
cwons | corsruesasy s 1]

% 63 T, 3t 167 W



=] K L

FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 75 YIEHD. e EL S Kok ik
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 Item No. . Descripition Remark

FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3

Cwoms | comrie s 4|
cwonn | onsruenzas o |o|
B B T Y A
Cowosos | wovowon o 4| mm
N T R Y R

% 64 T, FL 167 W



FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 Frs EL S
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 ltem No. Descripition Remark
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3

S T R v
N TS
woows | comssmrzon w2 |

% 65 T, 3t 167



FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3

FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3

FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3
[N

P Es

Item No. . Descripition Remark

I T Y
A S T

% 66 U1, It 167 T



[E|47/Figd7. [1ZR% B8 255 (A AU =F¥) /MAST HYDRAULIC SYSTEM(NORMAL MAST Three-THROW)

FD18T-CAWE3 FD18T-C4WV3 FD18T-C4W (6) 3 F5 PRHD. 5 K B i
FD25T-CAWE3 FD25T-C4WV3 FD25T-CAW (6) 3 Item No. ID. Part No. Descripition Qty Remark
FD35T-CAWE3 FD35T-CAWV3 FD35T-C4W (6) 3 A N/A - Mast hydraulic system 1
2 B i 01 69016660 303865-00003 Step Bolt 1
: 02 69000579 30386S-00004(8)  [Sleeve 3
03 69016659 303865-00002 Pulley 2
’ﬁ\‘ 04 N/A 30386S-01000 Pulley H.P. hose 2 1.8t
- N/A 20B86S-01000 Pulley H.P. hose 2 2.5t
- N/A 35B86S-01000 Pulley H.P. hose 2 3.5t
05 69016675 303865-02000 Adguesting pipe 2
06 69066451 30386S-00001/A Clip Plate 1
PIPY. - 69066450 30386S-00001/B Clip Plate 1
07 69000259 GB/T97.1-8 Washer 8 6
08 69000062 GB/T93-8 Washer 8 6
09 69000309 | GB/T5783-M8*16-8.8] [Bolt M8X 30 2
10 69000200 | GB/T5783-M8*25-8.8] [Bolt M8X25 2
11 69000203 | GB/T5783-M8%30-8.8] [Bolt M8X 16 2
12 69018460 203865S-00001 Adguesting H.P.hose I 1
13 69018461 20386SS-00002 Adguesting H.P.hose II 1
14 69001400 16886-00001 Flow regulator H.P. hose 1
15 69002918 15386-01000 Flow regulator 1 1.8t
- 69002920 20386-01000 Flow regulator 1 2.5t
- 69002922 30386-03000 Flow regulator 1 3.5t
16 69022457 GB/T1235-24*2.4  |0-ring 24X2.4 1
17 69064637 A25786S-02000 Cross connector 1 1.8t
- 69012313 30386S-03000 Cross connector | 1 2.5t
- 69020958 35386S-02000 Cross connector 1 3.5t

5 67 W, o167 W




FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 Frs EL S
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 ltem No. . Descripition Remark

FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3

2 e LS st

% 68 T, Ft 167 T



FD18T-CAWE3 FD18T-CAWV3 FD18T-C4W (6) 3 B Rk AR IR (144)
FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 Svay hose Optional Parts

FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3 T 1.8t 2.5t

i 3 4 4 LHIEFITGIIFTG 303865-01000
PLASTIC HOSE

]
HRA B
— 5000 69016655 303865-01017

69 T, It 167 W



FD18T-CAWE3 FD18T-CAWV3 FD18T-C4W (6) 3 B Rk AR IR (144)
FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 Svay hose Optional Parts

FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3 AT 3.5t

];-[IEFITGII-II\;‘G 35B865-01000
PLASTIC HOSE

]

1

| st

% 70 T, 3t 167 W



[&]48/F i g48.

[ 12 A 5 (B AR PUEL) /MAST HYDRAULIC SYSTEM (NORMAL MAST Four-THROW)

FD18T-CAWE3 FD18T-CAWV3 FD18T-C4W (6) 3 5 PPRHID. 5 A o wIE
FD25T-CAWES FD25T-CAWV3 FD25T-CAW (6) 3 Iltem No. ID. Part No. Descripition Qty Remark
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3 A N/A - Mast hydraulic system 1
01 69016660 30386S-00003 Step Bolt 2
02 69000579 30386S-00004(8)  [Sleeve 6
03 69016659 30386S-00002 Pulley 4
04 N/A 30386S-01000 Pulley H.P. hose 4 1.8t
- N/A 20B86S-01000 Pulley H.P. hose 4 2.5t
. N/A 35B86S-01000 Pulley H.P. hose 4 3.5t
05 69016675 30386S-02000 Adguesting pipe 4
i 06 69066451 30386S-00001/A  |Clip Plate 2
- - 69066450 30386S-00001/B  [Clip Plate 2
07 69000259 GB/T97.1-8 Washer 8 12
08 69000062 GB/T93-8 Washer 8 12
09 69000203 | GB/T5783-M8*30-8.8] [Bolt M8X 30 4
] 10 69000200 | GB/T5783-M8*25-8.8] [Bolt M8X 25 4
?S 11 69000309 | GB/T5783-M8*16-8.8] [Bolt M8X 16 4
T 12 69016682 30386SS-00002 Adguesting H.P.hose II 1
13 69016680 30386SS-00001  [Adguesting H.P.hose T 1
W 14 69018461 20386SS-00002 Adguesting H.P.hose II 1
15 69018460 20386SS-00001  [Adguesting H.P.hose T 1
16 69001400 16886-00001 Flow regulator H.P. hose 1
17 69064697 A25786SS-02000  Cross connector 1 1.8t
- 69012312 30386SS-01000 Cross connector I 1 2.5t
- 69020959 35386SS-01000 Cross connector 1 3.5t
18 69002918 15386-01000 Flow regulator 1 1.8t
. 69002920 20386-01000 Flow regulator 1 2.5t
¥ 7100, 3k 167 W




FD18T-C4WE3 FD18T-C4WV3
FD25T-C4WE3 FD25T-C4WV3
FD35T-C4WE3 FD35T-C4WV3

pIIi TS

/L

FD18T-C4W (6) 3 P Es
FD25T-C4W (6) 3 Item No. . Descripition Remark

FD35T-C4W (6) 3

/@

T
69016646 30386-01000 Lift cylinder tee connector _

3

B 72 T, 3167 W



FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3 Frs EL S

.
I

B s T Y
N T O
o | swrwon e e |1
o | orcoon e ot o | 1| |

Item No. . Description Remark

69016646 30386-01000 Lift cylinder tee connector _

B 73 T, 3167 W



FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3 B R G0 F AT R R (14:3)
Mast Piping Optional Parts

1
_ ) fe Tt 3.5t
ﬁiéqgﬁ&ig 3
%ri LIFTING A35487-01000
|y

HEIGHT

Pipe ass’y

oo | s | snon ||
o | oo | o ||
oo | | wnos ||
oo | | wnoo ||

B 74 T, 3167 W



[&50/F i g50.

(TREBRALZ (SRS BB MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST Two—THROW)

FD18T-CANE3 FDI8T-C4WV3 FD18T-C4W (6) 3 JF5 YrkHID 5 Skl B #IE

Item No. ID. Part No. Descripition Qty Remark
I r A N/A - Mast hydraulic system 1
01 69016768 30388-00004 Step Bolt 1
E /d@ ﬁfé %I TN 4 02 69000579 30386S-00004(8) Sleeve 2
03 69016659 30386S-00002 Pulley 1
oy 04 N/A 18B88-01000 Middle cylinder H.P. hose 1
gﬁ,ﬁﬂ_ﬁ ‘ﬁ s 05 69000259 GB/T97.1-8 Washer 8 3
- ¥ 06 69000062 GB/T93-8 Washer 8 3
I . 07 69000309 GB/T5783-M8*16-8.8] |Bolt M8X 16 3
08 69042079 20B88-02000 Flow regulator tee connector 1
: 09 69022457 GB/T1235-24*2.4 0-ring 24X2.4 2
' /32‘5 ﬁﬂ%ﬁﬁﬁb | 10 69002918 15386-01000 Flow regulator 1
% % 11 69001400 16886-00001 Flow regulator H.P. hose 1
é : 5 . 12 69072908 18B88-00001 H. P. hose 1

13 69072909 18B88-02000 Middle cylinder pipe

14 69016767 30388-00003 Tee connector 1
15 69124142 GB/T3452.1-17*2.65-G |0-seal ring 17X2.65 1
16 69016646 30386-01000 Lift cylinder tee connector 1
17 69001331 30386-00001 H. P. hose 1

18 69006260 30388-00005 Middle cylinder connector 1 I 4EE
19 69018910 GB/T1235-30*3.1 O-ring 30X3.1 1

5 75 B, 3L 167 7T




E51/Figh1 . [T ARG (=KL EHMATE) MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST Two-THROW)

FD25T-C4AWE3 FD25T-CAWV3 FD25T-CAW (6) 3 ) PikiID = e Y& &k
FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3 Item No. ID. Part No. Descripition Qty Remark
A N/A - Mast hydraulic system 1
01 69000190 | GB/T5783-M6*16-8.8] |Bolt M6X 16 2
1 23 i q s 02 69000060 GB/T93-6 Washer 6 2
7 b 03 69000258 GB/T97.1-6 Washer 6 2
Eltn ! \i 04 69057149 20B88-00001 Clip 1
\ 05 69016768 30388-00004 Step Bolt 1
i 06 69000579 30386S-00004(8)  [Sleeve 2
! — . 07 69016659 303865-00002 Pulley 1
I 08 N/A 20B88-01000 Middle cylinder H.P. hose 1 2.5t
| - N/A 35B88-01000 Middle cylinder H.P. hose 1 3.5t
o ‘ ELLLEE S 09 69000259 GB/T97.1-8 Washer 8 3
| 10 69000062 GB/T93-8 Washer 8 3
] 11 69000309 | GB/T5783-M8*16-8.8] |Bolt M8X 16 3
i 12 69042079 20B88-02000 Flow regulator tee connector 1
{ 13 69022457 GB/T1235-24*2.4  |0-ring 24X 2.4 2
14 69002920 20386-01000 Flow regulator 1 2.5t
- 69002923 35386-02000 Flow regulator 1 3.5t
15 69001400 16886-00001 Flow regulator H.P. hose 1
16 69022719 45776-00016 H.P. hose 1
17 69072364 25BY88-01000 Middle cylinder pipe 1 2.5t
- 69042134 35B88-02000 Middle cylinder pipe 1 3.5t
18 69016767 30388-00003 Tee connector 1
19 69124142 | GBI/T3452.1-17%2.65-G |0-seal ring 17X2.65 1
20 69016646 30386-01000 Lift cylinder tee connector 1
21 69005977 20388-00002 H. P. hose 1 2.5t

576 7, o167 W




=] ol =

FD25T-CAWE3 FD25T-CAWV3 FD25T-C4W (6) 3 idss APRHD. Re e HE e
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3 Item No. ID. Descripition ' Remark

A
L Wi ;

7 b 69018910 GB/T1235-30*3.1 O-ring 30X3.1 _

to ‘ EX:LE e

B 77T W, 3167 W



FD18T-CAWE3 FD18T-CAWV3 FDI8T-C4W (6) 3 B RGUE R -4 H R ELHE R (R4, £48)

FD25T-CAWES FD25T-CAWV3 FD25T-C4W (6) 3 Mast Piping Optional Parts
FD35T-C4WES FD35T-CAWV3 FD35T-CAW (6) 3 e 1.8t 2.5t
LHIEFITGIIFTG 18B88-01000
i : Middle cylinder hose
3 (A
I 5
i )
v I N T

Flti RN 8

fo ‘ EX:LE e

1 no| !
1
\ | 13 '
Poe My ¢ b |
1% \,-H\W |
* 17
(9) !
‘ 1) B9
] gl ‘
19 (13) N
20 s

% 78 T, Ft 167 W



FD18T-CAWE3 FD18T-CAWV3 FDI8T-C4W (6) 3 ROk -4 B TR (PR, 148)
FD25T-CAWE3 FD25T-C4WV3 FD25T-CAW (6) 3 Mast Piping Optional Parts

FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3 AT 3.5t
LHIEFITGIHNTG 35B88-01000
: Middle cylinder hose
234 M
1 I :

EX:E e

i i

%79 T, 3t 167 W



[E]52/F i g52. (VRSB AG (SREEH=E) MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST Three—THROW)
FD18T-CAWE3 FD18T-CAWV3 FDIST-CAW (6) 3 ¥ 5 PRHD 5 Gl Bt ik
Item No. ID. Part No. Descripition Q'ty Remark
A N/A - Mast hydraulic system 1
o1 N/A 18B88-01000 Middle cylinder H.P. hose 1
02 69016659 30386S-00002 Pulley 3
03 69000579 30386S-00004(8)  [Sleeve 2
04 69016768 30388-00004 Step Bolt 1
ik 05 69016660 303865-00003 Step Bolt 1
06 69005787 GB/T91-2*16 Cotter pin 2X16 6
07 69042097 GB/T880-08*120  [Shaft ®8X120 3
08 69123554 A30488S-00001B  [Pulley 3
09 69104121 | S15487S-05000A-Black |Roller bracket 1
10 69000259 GB/T97.1-8 Washer 8 11
11 69000062 GB/T93-8 Washer 8 11
12 69000309 | GB/T5783-M8*16-8.8] |Bolt MSX 16 11
13 N/A 18B88S-01000 Pulley H.P. hose | 2
14 69042096 A30488S-00002 Clip 1
15 69042079 20B88-02000 Flow regulator tee connector 1
16 69072908 18B88-00001 H. P. hose 1
17 69022457 GB/T1235-24*2.4  |0-ring 24X2.4 2
18 69002918 15386-01000 Flow regulator 1
19 69001400 16886-00001 Flow regulator H.P. hose 1
20 69072909 18B88-02000 Middle cylinder pipe 1
21 69124142 | GB/T3452.1-17%2.65-G |0-seal ring 17X2.65 1
22 69016646 30386-01000 Lift cylinder tee connector 1
23 69001331 30386-00001 H.P. hose 1
24 69016767 30388-00003 Tee connector 1
2080 i, 3 167 W




=)

FD18T-CAWE3 FD18T-C4WV3 FD18T-C4W (6) 3 5 PpRHD R5 E27S Kt HE
Item No. ID. Descripition Remark

I e P
BTN T TR TR P
B I e P

% 81 T, Ft 167 W



FD18T-C4WE3

FD18T-CAWV3 FDIST-CAN (6) 3
LR

IR

3

{2

B 1718

i AGE - R IR T (FF13)

Sway hose Optional Parts

PRE PART-13

LIFTING 18B885-01000
HEIGHT Pulley H.P. hose I

o oo | wwsows ||
ow woowa | wesoma | | |
oo oo | womsows || |
o | woeo | wmssoms | | |

% 82 T, Ft 167 W



FD18T-C4WE3

FD18T-CAWV3 FDIST-CAN (6) 3
LR

(IR

3

(2

B 118

i ARG - RS IR 1T (F29)

Sway hose Optional Parts

TR PART-29

LIFTING 18B88S—-03000
HEIGHT Pulley H.P. hosell

o | s | asows |||
T e
o | oo | oveown || |
o | oo | weeowe || |

% 83 T, Ft 167 W



[E|53/F i g53. (e RLG (= HREBEM=HE) MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST Three—-THROW)

FD25T-CAWE3 FD25T-CAWV3 FD25T-C4W (6) 3 5 WEHD % A L ik
FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3 Item No. ID. Part No. Descripition Qty Remark
A N/A - Mast hydraulic system 1
01 69000190 | GB/T5783-M6*16-8.8 |Bolt M6 X 16 4
02 69000060 GB/T93-6 Washer 6 5
03 69000258 GBIT97.1-6 Washer 6 5
04 69057149 20B88-00001 Clip 1
05 N/A 20B88-01000 Middle cylinder H.P. hose 1 2.5t
- N/A 35B88-01000 Middle cylinder H.P. hose 1 3.5t
06 69016659 303865-00002 Pulley 3
07 69000579 303865-00004(8)  |Sleeve 2
08 69016768 30388-00004 Step Bolt 1
09 69016660 303865-00003 Step Bolt 1
10 69057150 20B88S-00001 Clip 1
1 69000194 | GB/T5783-M6*25-8.8 |Bolt M6X25 1
12 69005787 GBIT91-2*16 Cotter pin 2X16 6
13 69042097 GB/T880-08"120  [Shaft ®8X120 3
14 69123554 A30488S-00001B  [Pulley 3
15 69115099 | A30488S-01000A-Black |Roller bracket 1
16 69000259 GBIT97.1-8 Washer 8 11
17 69000062 GB/T93-8 Washer 8 11
18 69000309 | GB/T5783-M8*16-8.8 |Bolt M8X 16 11
19 N/A 20B88S-01000 Pulley H.P. hose I 2 2.5t
- N/A 35B88S-01000 Pulley H.P. hose | 2 3.5t
20 69042096 A30488S-00002  |Clip 1
21 69042079 20B88-02000 Flow regulator tee connector 1
22 69022719 45776-00016 H.P. hose Il 1

5 84 T, 167 W




[El53/Fig53. IMEERAG (SHKLBEH=8) MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST Three—-THROW)
FD25T-C4WE3 FD25T-C4W (6) 3 ) PPEHD K5 ARk Yok HiE
FD35T-CAWES FD35T-CAW (6) 3 Item No. ID. Part No. Descripition Qty Remark

A N/A = Mast hydraulic system 1

23 69022457 GBIT1235-24*2.4  |0-ring 24X 2.4 2

24 69002920 20386-01000 Flow regulator 1 2.5t

- 69002923 35386-02000 Flow regulator 1 3.5t

25 69001400 16886-00001 Flow regulator H.P. hose 1

26 69072364 25BY88-01000 Middle cylinder pipe 1 2.5t

- 69042134 35B88-02000 Middle cylinder pipe 1 3.5t

27 69124142 | GB/T3452.1-17*2.65-G |0-seal ring 17X2.65 1

28 69016646 30386-01000 Lift cylinder tee connector 1

29 69005977 20388-00002 H. P. hose 1 2.5t

- 69009659 45486-00002 H. P. hose 1 3.5t

30 69016767 30388-00003 Tee connector 1

31 69006260 30388-00005 Middle cylinder connector 1 " HEW

32 69018910 GB/T1235-30*3.1  |0-ring 30X3. 1 1

33 69034198 A30488S-04000 Cross connector 1

34 69072367 25BY88S-01000 Connecting pipe 1 2.5t

- 69042094 20B88S-02000 Connecting pipe 1 3.5t

35 N/A 20B88S-03000 Pulley H.P. hosell 2 2.5t

- N/A 35B88S-02000 Pulley H.P. hosell 2 3.5t

36 69018460 20386S5S-00001 Adguesting H.P.hose I 1

37 69018461 20386SS-00002 Adguesting H.P.hose II 1

38 69042085 20B88S-04000 Cross connector 1

39 N/A 20B88S-05000 Pulley H.P. hoselll 2 2.5t( B2 H)

- N/A 35B88S-03000 Pulley H.P. hoselll 2 [ 3.5(HEMBH)

3£ I

N

~




FD25T-C4WE3
FD35T-C4WE3

FD25T-C4WV3 FD25T-C4W (6) 3 B RG-S T (1:19)

FD35T-C4WV3 FD35T-C4W (6) 3
¢ % . T} iz 2.5t
. LIFTING 20B88S-01000
(q HEIGHT : Pulley H.P. hose I
— =

4000 69013000 30387S-01012 69013001 _
4700 69016772 30388S-01001 69017070 _
5500 69017072 30386S-01005 69016643 _

Sway hose Optional Parts

% 86 UL, Ft 167 T



FD25T-C4WE3
FD35T-C4WE3

FD25T-C4WV3 FD25T-C4W (6) 3
FD35T-C4WV3 FD35T-C4W (6) 3
I .

'.qu_ B

(

i A G - RE A 1T (1:35)

Sway hose Optional Parts

AT

2.5t

LIFTING
HEIGHT

20B88S-03000
Pulley H.P. hosell

4000 69016629 203885-01007 69013017 _
4700 69016778 303885-01006 69017074 _
5500 69046328 A20488S5-02001 69016895 _

% 87 T, Ft 167 W




FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 % F G0 F - RS BT (14:39)
Sway hose Optional Parts
FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3

Tt 2o ik
5 6 : : LIFTING 20B885-05000
HEIGHT Pulley H.P. hoselll
g (6}
4 (-‘ (n
2

4000 69012999 30387S-01011 69013001 _
4700 69013002 30387S-01014 69017070 _
5500 69017072 30386S-01005 69016643 _

3

pil
L (m =

% 88 UL, Ft 167 T



[El54/F i g54. IVRER AL (ZR/RESEHMUEE) MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST Four—THROW)
FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 ) PPEHD K5 ak Yok HiE
i 2 3 § 5.8 7 0 9 Item No. ID. Part No. Descripition Qty Remark
N [ T F T A N/A - Mast hydraulic system 1
\"‘. (é_ \ &,ﬁh 01 69016659 30386S-00002 Pulley 3
il 02 69000579 303865-00004(8)  [Sleceve 5
‘ 03 69016768 30388-00004 Step Bolt 1
ru] 04 N/A 18B88-01000 Middle cylinder H.P. hose 1
ez 05 69000112 GB/T6170-M8-8J  |Nut M8 1
06 N/A 18B88S-03000 Pulley H.P. hosell 4
07 69072935 18B88SS-00001 Pulley 1
08 69072937 18B88SS-01000 Roller bracket 1
09 69072936 18B88SS-00002 Step Bolt 1
10 69016660 303865-00003 Step Bolt 1
11 69005787 GBIT91-2*16 Cotter pin 2X 16 6
12 69042097 GB/T880-18*120  |Shaft ®§X120 3
13 69123554 A30488S-00001B  |Pulley 3
14 69115099 | A30488S-01000A-Black |Roller bracket 1
15 69042096 A30488S-00002 Clip 1
16 69000259 GB/T97.1-8 Washer 8 19
17 69000062 GB/T93-8 Washer 8 19
18 69000309 | GB/T5783-M8+16-8.8J [Bolt M8X16 19
19 N/A 18B88S-01000 Pulley H.P. hose I 4
20 69042079 20B88-02000 Flow regulator tee connector 1
21 69072908 18B88-00001 H. P. hose 1
22 69022457 GBIT1235-24*2.4  [0-ring 24X 2.4 2
23 69002918 15386-01000 Flow regulator 1
24 69001400 16886-00001 Flow regulator H.P. hose 1
2089 i, 3L 167 W




[&]54/F i g54.

FD18T-C4WE3

FD18T-C4WV3

>
= N
=,

NRERAL (ZH<BAMEK)

MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST Four—THROW)

FD18T-C4W (6) 3

YEHD K5 E N Ko ik
ID. Part No. Descripition Q'ty Remark
N/A - Mast hydraulic system 1

69072909 18B88-02000 Middle cylinder pipe 1
69124142 GB/T3452.1-17*2.65-G |0-seal ring 17X2.65 1
69016646 30386-01000 Lift cylinder tee connector 1
69072938 18B88SS-02000 Connecting pipe 1
69001331 30386-00001 H. P. hose 1
69006260 30388-00005 Middle cylinder connector 1 A=k
69018910 GB/T1235-30*3.1 O-ring 30X3.1 1
69034214 A30488SS-04000 Cross connector Il 1
69034198 A30488S-04000 Cross connector | 1
69072932 18B88S-02000 Connecting pipe 1
69016680 30386SS-00001 Adguesting H.P. hose [ 2
69016682 30386SS-00002 Adguesting H.P. hosell 2
69042085 20B88S-04000 Cross connector 2
69016767 30388-00003 Tee connector 1

I

~




[&]55/F i g55.

TR RS (RS EHPUEE) MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST Four—THROW)

FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 s YIEHD K5 e Kot £k
FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3 Item No. ID. Part No. Descripition Qty Remark
A N/A - Mast hydraulic system 1
01 69000194 | GB/T5783-M6*25-8.8] [Bolt M6X25 2
02 69000189 | GB/T5783-M6*12-8.8J [Bolt M6X 12 4
03 69000060 GBIT93-6 Washer 6 6
04 69000258 GB/T97.1-6 Washer 6 6
05 N/A 20B88-01000 Middle cylinder H.P. hose 1 2.5t
- N/A 35B88-01000 Middle cylinder H.P. hose 1 3.5t
06 69057151 20B88SS-00002 Clip 1
07 N/A 20B88S-03000 Pulley H.P. hosell 4 2.5t
- N/A 35B88S-02000 Pulley H.P. hosell 4 3.5t
08 69016659 30386S-00002 Pulley 5
09 69000579 30386S-00004(8)  [Sleeve 7
10 69042143 20B88SS-00001 Step Bolt 1
11 69016660 303865-00003 Step Bolt 1
12 69057150 20B88S-00001 Clip 1
13 69005787 GB/T91-2*16 Cotter pin 2X 16 6
14 69042097 GB/T880-08*120  |Shaft ®8X 120 3
15 69123554 A30488S-00001B  |Pulley 3
16 69115099 | A30488S-01000A-Black |Roller bracket 1
17 69042096 A30488S-00002 Clip 1
18 69000259 GB/T97.1-8 Washer 8 11
19 69000062 GB/T93-8 Washer 8 1
20 69000309 | GB/T5783-M8*16-8.8J [Bolt M8X 16 11
21 N/A 20B88S-01000 Pulley H.P. hose I 4 2.5t
- N/A 35B88S-01000 Pulley H.P. hose I 4 3.5t
2091 mu, 3L o167 W




[E|55/F i g55. TR RS (RS EHPUEE) MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST Four—THROW)

FD25T-CAWE3 FD25T-CAWV3 FD25T-C4W (6) 3 7 PIEHD 05 i e 1L
FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3 Item No. ID. Part No. Descripition Qty Remark
7 A N/A - Mast hydraulic system 1
5 i\.\ /r/_ A2 1 o 22 69042079 20B88-02000 Flow regulator tee connector 1
= —\IEIQ\—\I \,\ \\\ @} P L1 : 23 | 69022719 45776-00016 1P, hose I 1
2 \ |N __& @ 24 69022457 GB/T1235-24*2.4 O-ring 24X2.4 2
=~ i/ i . &'U— 25 69002920 20386-01000 Flow regulator 1 2.5t
: .‘ - 69002923 35386-02000 Flow regulator 1 3.5t
:& 26 69001400 16886-00001 Flow regulator H.P. hose 1
514 27 69072364 25BY88-01000 Middle cylinder pipe 1 2.5t
- 69042134 35B88-02000 Middle cylinder pipe 1 3.5t
28 69124142 GB/T3452.1-17*2.65-G |0-seal ring 17X2.65 1
29 69016646 30386-01000 Lift cylinder tee connector 1
30 69072393 25BY88SS-01000 Connecting pipe 1
- 69042099 20B88SS-01000 Connecting pipe 1
31 69005977 20388-00002 H. P. hose 1 2.5t
- 69009659 45486-00002 H. P. hose 1 3.5t
32 69006260 30388-00005 Middle cylinder connector 1 I =k
33 69018910 GB/T1235-30*3.1 O-ring 30X3.1 1
34 69034214 A30488SS-04000 Cross connector Il 1
35 69034198 A30488S-04000 Cross connector [ 1
36 69072367 25BY88S-01000 Connecting pipe 1 2.5t
- 69042094 20B88S-02000 Connecting pipe 1 3.5t
37 69018460 20386SS-00001 Adguesting H.P. hose | 1
38 69018461 20386SS-00002 Adguesting H.P. hosell 2
39 69042085 20B88S-04000 Cross connector 2
e 40 69016680 30386SS-00001 Adguesting H.P. hose [ 1

5092 T, o167 W




FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 =2 YEHD RE E27S HE £

FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3 Item No. . Part No. Descripition Remark

20B88S-05000 Pulley H.P. hose III n 2.5t( B & H)

% 093 T, 3t 167 W



FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 J5 # i
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 Item No. Descripition Remark

FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3
1
.l |

94 T, 3t 167 W



[El56/F i g56.

FD18T-C4WE3

FD18T-C4WV3

FD18T-C4W (6) 3

4% /FORK

1% X 3% il % Fork optional parts

FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 KRELENGT|  IRHD L st PIEHD 5 5 Ik
FD35T-CAWES FD35T-CAWV3 FD35T-C4W (6) 3 f ID. ID. RENARK

1070 | 69110448 | 18B80-HC-1070-Black 69110456 -10

1220 | 69110447 | 18B80-HC-1220-Black 69110454 124

1370 | 69128020 | 18B8O-HC-1370-Black 69110451 -13

1520 | 69110446 | 18B80-HC-1520-Black 69110450 154

1670 | 69128021 | 18B80-HC-1670-Black 69110449 ~16]

1820 | 69128023 | 18B80-HC-1820-Black 69128033 (- 189

1970 | 69128024 | 18B8O-HC-1970-Black |69128034 ~19]

% ] 2120 | 69128026 | 18B80-HC-2120-Black 69128035 219

I 4 2220 | 69128032 | 18B80-HC-2220-Black 69128036 20

% 95 Ui, 3k 167 W




E56/Fig5h6. 15X /FORK
FD18T-CAWE3 FD18T-C4WV3 FDI8T-CAW (6) 3 1% %% Fork optional parts
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 KRFLENGT|  #IHHID 5 50 i
FD35T-CAWES FD35T-C4WV3 FD35T-C4W (6) 3 ! ID. RENARK
1070 | 69110469 | 35B80-HC-1070-Black
1220 | 69110468 | 35B80-HC-1220-Black
1370 | 69110467 | 35B80-HC-1370-Black
1520 | 69110466 | 35B80-HC-1520-Black
1670 | 69110465 | 35B80-HC-1670-Black
1820 | 69110464 | 35B80-HC-1820-Black
1970 | 69110463 | 35B80-HC-1970-Black
g ) 2120 | 69110461 | 35B80-HC-2120-Black
I 4 2220 | 69110459 | 35B80-HC-2220-Black
%096 0L, 3L 167 1T




[&l57/F i g57.

45 W 28 (ELZX) /FORK CARRIAGE (NORMAL MAST)

FD18T-C4WE3 FD18T-C4W (6) 3 P YEHD K5 ey S L
FD25T-CAWE3 FD25T-C4AW (6) 3 Item No. ID. Part No. Descripition Remark
FD35T-CAWES FD35T-C4W (6) 3 01 69103693 18B80-04000-BLACK  [Fork carriage 1.8t

- 69103698 25BY80-02000-Black |Fork carriage 1 2.5t

- 69103704 35BY80-01000-Black |Fork carriage 1 3.5t

02 69120266 18B80-02000-Black  |Backrest 1 1.8t

- 69103698 25BY80-02000-Black |Backrest 1 2.5t

- 69112181 | 30380A-02000/1.5-Black |Backrest 1 3.5t

03 69002362 M3038008000 Roller 130309KT 2 2.5t. 3.5t

04 69005111 GB/T93-14 Washer 14 8

05 69038580 GB/T5786{;|\{/§I‘2;.4*1.5*25- Bolt M14X1.5X25 8

06 69000071 GB/T894.1-945 Snap ring 45 2

07 69020211 A25780-06000 Combination roller 760211K1T 6 1.8t

- 69021690 M3038007000 Combination roller 76031INT 4 2.5t. 3.5t

08 69000103 GB/T6170-M10-8J Nut M10 1

09 69000128 | GB/T5783-M10*30-8.8J [Bolt M10X 30 1

It 167 7T




FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3 Frs EL S

Item No. . Description Remark

9000103 | GBITBITONIO®) |t wio D

% 98 T, Ft 167 W



FD18T-C4WE3 FD18T-C4WV3 FDI8T-C4W (6) 3 ATk
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 : Descripition

FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3
T il RS 1Y I
5 B N T Y T
\ cwonn | conromoons s 1|

099 T, 3t 167 W



[&60/F i g60.

7128 (F A BY) /MAST (NORMAL MAST)

FD18T-C4WE3 FD18T-C4WV3 FDI8T-CAW (6) 3 ) PikiID = e e &k
FD25T-CAWES FD25T-C4WV3 FD25T-C4W (6) 3 Item No. ID. Part No. Descripition Qty Remark
FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 01 N/A 18BY80-01000 Outer mast ass’y 4 L8t
- N/A 25BY80-04000 Outer mast ass’y 1 2.5t
- N/A 35BY80-02000 Outer mast ass’y 1 3.5t
02 69009498 M3038000004/0.5 Auguesting washer I 24
03 69034185 A30480-00001 Slipper 2
04 69024917 [B/T5786-M10*1.25*45-8.8|Bolt MI10X 1. 25X 45 a4 2.5t. 3.5t
05 69000053 GB/T93-10 Washer 10 4 2.5t, 3.5t
06 69000250 GB/T97.1-10 Washer 10 4 2.5t. 3.5t
07 69021881 M3038010000 Side roller C2-3 2 2.5t, 3.5t
08 69008569 M3038000005 Washer 4 2.5t. 3.5t
09 69012066 M3038000006/0.5 Auguesting washer 1l 248 2.5t, 3.5t
10 69011485 | GB/T6171-M10*1-8J |Nut MIOX1 2
2 11 69021681 GBIT79-M10*1*45  [Screw ML0X 1X45 2
22 12 69020211 A25780-06000 Combination roller 760211KIT 4 1.8t
. 69002362 M3038008000 Roller 130309KT 2 2.5t, 3.5t
9 13 69000071 GB/T894.1-045 Snap ring 45 2
14 69012654 M3038000010 Shim 2
15 N/A 18B80-06000 Inter mast ass’y 1 1.8t
- 15 - N/A 25BY80-03000 Inter mast ass’y 1 2.5t
&\\ - N/A 35B80-05000 Inter mast ass’y 1 3.5t
Rzl 16 69021690 M3038007000 Combination roller 76031INT 2 2.5t, 3.5t
& %— 16 17 17 69012068 M3038000002 Bearing liner 2 1.8t
18 19 20 - 69042241 20B80-00001 Bearing liner 2 2.5t, 3.5t
18 69004874 M3038000001 Bearing cap 2
19 69000056 GB/T93-16 Washer 16 4
100 UT, H o167 W




[&]60/F i g60. [7Z8 (E A< BY) /MAST (NORMAL MAST)

FD18T-CAWE3 FD18T-CAWV3 FD18T-CAW (6) 3 s PikiID = K B Kk
FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 Item No. ID. Part No. Descripition Qty Remark
FD35T—CAWES FD35T—CAWV3 FD35T-CAW (6) 3 20 69020214 [GB/T5786-M16%1.5*40-8.8]Bolt M16X 1. 5X 70 4

21 69003941 JB/T7940.1-M10*1  |Nipple MIOX 1 2

22 69000123 | GB/T5783-M10%20-8.8 [Bolt M10X 20 2

23 69000053 GB/T93-10 Washer 10 4

24 69006418 M3038012000 Pin shaft 2 1.8t

- 69034183 A30480-04000 Pin shaft 2 2.5t. 3.5t

23 2
21
N 5 L
el ]|
HQ%_ 16 17 18
1920

20101 T, o167 W




[&]60/F i g60. [7Z8 (E A< BY) /MAST (NORMAL MAST)

FD18T-CAWE3 FD18T-CAWV3 FD18T-CAW (6) 3 SR TR FHF Mast Opitional Parts
FD25T-CANE3 FD25T-CAWV3 FD25T-CAW (6) 3 Eﬁli? PIHTD L 8T PR D 5 ol i
FD35T-CAWES FD35T-CAWV3 FD35T-CAW (6) 3 HEIGHT ID. ' ID. ' REMARK
2700 | 69109229 [18BY80-01000-2.7M-Black69103924 004
3000 | 69109230 [18BY80-01000-3.0M-Black69103928 00 R
3300 | 69103892 |18BY80-01000-3.3M-Black69103925 00~
3500 | 69103893 [18BY80-01000-3.5M-Black69103926 00
3700 | 69103894 |18BY80-01000-3.7M-Black69103927 00~
4000 | 69103895 [18BY80-01000-4.0M-Black 69103930 0004
4500 | 69103896 [18BY80-01000-4.5M-Black69103929 004
23
22
21
- 5 L
ol
18
19
20

#0102 W, 3L 167 |




[&]60/F i g60. [7Z8 (E A< BY) /MAST (NORMAL MAST)

FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 SMIZEER# Mast Opitional Parts
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 ElﬁfN%FL PIEHD 3 5T HE
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3 HEIGHT ID. REVARK

2700 69103974 (35BY80-02000-2.7M-Black

3000 69103976 [35BY80-02000-3.0M-Black paniis

3300 69103977 |35BY80-02000-3.3M-Black

3500 69103978 [35BY80-02000-3.5M-Black

3700 69103979 |35BY80-02000-3.7M-Black

4000 69103980 (35BY80-02000-4.0M-Black

4500 69103981 |35BY80-02000-4.5M-Black

103 7, 3% 167 W




[&]60/F i g60. [7Z8 (E A< BY) /MAST (NORMAL MAST)

FD18T-CAWE3 FD18T-CAWV3 FD18T-CAW (6) 3 I 1%5% 8% Mast Opitional Parts
FD25T-CANE3 FD25T-CAWV3 FD25T-CAW (6) 3 Eﬁli? PIHTD L st PR D 5 01 i
FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 HEIGHT ID. ' ID. ' REMARK
2700 | 69103709 |18B80-06000-2.7M-Black [69103733 004
3000 | 69103710 |18B80-06000-3.0M-Black [69103737 00~ R
3300 | 69103711 |18B80-06000-3.3M-Black |69103734 00~
3500 | 69103712 |18B80-06000-3.5M-Black [69103735 00~
3700 | 69103713 |18B80-06000-3.7M-Black [69103736 00~
4000 | 69103714 |18B80-06000-4.0M-Black 69103739 000-4
4500 | 69103715 |18B80-06000-4.5M-Black [69103738 004

#0104 T, 3L 167 T




[&]60/F i g60. [7Z8 (E A< BY) /MAST (NORMAL MAST)

FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 PMITI38%E R Mast Opitional Parts
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 ElﬁfN%L PIEHD 3 5¢ HE
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3 HEIGHT ID. REVARK

2700 69103748 | 35B80-05000-2.7M-Black

3000 69103749 | 35B80-05000-3.0M-Black paniis

3300 69103750 | 35B80-05000-3.3M-Black

3500 69103751 | 35B80-05000-3.5M-Black

3700 69103752 | 35B80-05000-3.7M-Black

4000 69103753 | 35B80-05000-4.0M-Black

4500 69103754 | 35B80-05000-4.5M-Black

105 7, 3% 167 W




[El61/Fig6l.

[Z2 (=R £ B /) /MAST (FULL FREE

2-STAGE MAST)

FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3 s PPRID rE e Bk HiE
Item No. ID. Part No. Description Q'ty Remark
o1 69024917 BB/T5786-M10*1.25*45-8.8Bolt M10X 1. 25X 45 4
02 69000053 GB/T93-10 washer 10 4
7 6 5 4 03 69000250 GB/T97.1-10 washer 10 4
3 2 1 04 69021881 M3038010000 Side roller C2-3 2
l\ 05 69008569 M3038000005 Washer 4
, F ! ] 06 69012066 M3038000006/0.5  |Adjusting washer II 24
07 69009498 M3038000004/0.5  |Adjusting washer AR
08 69034185 A30480-00001 Slipper 2
@ 09 69012654 M3038000010 Adjusting shim 2
\?:wo 9 ‘ f 10 69021681 GB/T79-M10*1*45  |Screw M10X 1X45 2
5‘:\7@1 11 69011485 | GB/T6171-M10*1-8] [Nut M10X 1 2
I8l: 12 13 12 69002362 M3038008000 Roller 130309KT 2
14 13 69000071 GB/T894.1-045 Snap ring 45 2
24 14 N/A 35BY82-02000 Outer mast ass’y 1
23 59 15 N/A 35B82-05000 Inner mast ass’y 1 2017.10%
@} QLL L - N/A 35B82-05000A Inner mast ass’y 1 2017.10j2
' 21’ NL} 16 69021690 M3038007000 Combination roller 76031INT 2
E 17 69042241 20B80-00001 Bearing liner 2
= ‘ N 18 69004874 M3038000001 Bearing cap 2
i \ AN 19 69000056 GB/T93-16 Washer 16 4
> 20 69042802 [GB/T5785-M16*1.5470-8.8{Bolt M16X 1.5X 70 4
) B 21 69003941 JBIT7940.1-M10*L  |Nipple MIOX1 2
i 1 18 22 69000123 | GB/T5783-M10*20-8.8] [Bolt MI10X 20 2
16 18 20 23 69000053 GBIT93-10 Washer 10 2
24 69034183 A30480-04000 Pin shaft 2
106 U1, H o167 T




[E]61/Figbl. [TZE (Z K42 B H) /MAST (FULL FREE 2-STAGE MAST)

FD35T-CAWE3 FD35T-C4WV3 FD35T-C4AW (6) 3 ["143% 3 Mast Opitional Parts
RAGLL s SrmEm PR i ik
W LGHT . OUTER MAST . o REMARK
3000 69103982 |35BY82-02000-3.0M-Black69103755 0A-
3300 69103983 [35BY82-02000-3.3M-Black 69103756 0A-4
3500 69103985 |35BY82-02000-3.5M-Black69103757 0A-
3700 69103986 [35BY82-02000-3.7M-Black 69103758 0A-4
4000 69103987 |35BY82-02000-4.0M-Black69103759 0A-4
4500 69103988 [35BY82-02000-4.5M-Black 69103760 00A—4

107 7, 3L 167 W




[E]61/Figbl. [TZE (Z K42 B H) /MAST (FULL FREE 2-STAGE MAST)

FD35T-CAWE3 FD35T—-CAWV3 FD35T-C4W (6) 3 1454 % Mast Opitional Parts
SHEEL S -
‘tﬁTNEGZ #IFHID CIRENE HE
HETGHT D INNER MAST REMARK

3000 69098331 35B82-05000A/3.0

3300 69098332 35B82-05000A/3.3

3500 69098333 35B82-05000A/3.5

3700 69098334 35B82-05000A/3.7

4000 69098335 35B82-05000A/4.0

4500 69098336 35B82-05000A/4.5

108 7, L 167 W




FD18T-C4WE3 FD18T-C4WV3 FDI8T-C4W (6) 3 Frs EL S

Item No. X Descripition Remark

1 T T Y
o N B e Y
I T Y
T = ] N R P
=l | T R T Y
i U\J.H S T e £
% T I T e Y

|-

(5]

|
—
-

109 T, F& 167 W



[E]62/F i g62. [ 7ZE (=% £ B ) /MAST (FULL FREE 3-STAGE MAST)

FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 1. 8tI 14k H % Mast Opitional Parts
L i P LT T i
HEICHT D. Outer mast ass' y D. Mi:d REMARK

2 1 3600 69103901 |18BY84-01000-3.6M-Black 69104015 00-3
4000 69103902 |18BY84-01000-4.0M-Black 69104016 00-4 bRt

4350 69103903 [8BY84-01000-4.35M-Blac}69104017 0-4.

4500 69103904 |18BY84-01000-4.5M-Black 69104018 00-4

4800 69103906 |18BY84-01000-4.8M-Black 69104020 004

5000 69103907 (18BY84-01000-5.0M-Black 69104021 00-5

5500 69103908 |18BY84-01000-5.5M-Black 69104023 00-5

6000 69103900 (18BY84-01000-6.0M-Black 69104024 00-6

6500 69103909 |18BY84-01000-6.5M-Black 69104025 00-6

% 110 71, 3L 167 7




[El62/Fig62.

[ 7ZE (=% £ B ) /MAST (FULL FREE 3-STAGE MAST)

FD18T-CAWE3 FD18T-C4WV3 FD18T-C4W (6) 3 1. 8t ZRi%E % Mast Opitional Parts
oIt . Ik} .
tﬁ@rﬂ YEHD e PPELD e
LFTING Inter mast ass’ REMARK
HEIGHT ID. v |
3600 69103787 | 18B84-02000-3.6M-Black
4000 69103788 | 18B84-02000-4.0M-Black
4350 69103789 |18B84-02000-4.35M-Black
4500 69103790 | 18B84-02000-4.5M-Black
4800 69103792 | 18B84-02000-4.8M-Black
5000 69103793 | 18B84-02000-5.0M-Black
5500 69103794 | 18B84-02000-5.5M-Black
£ 6000 69103795 | 18B84-02000-6.0M-Black

6500 69103796 | 18B84-02000-6.5M-Black

—

T -

i —
b T O «@
5 U
5
% 111 7, 4167 W




[El63/Fig63.

[ 7ZE (=% £ B ) /MAST (FULL FREE 3-STAGE MAST)

FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 75 YEHD s ey S Yo T
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3 Item No. ID. Part No. Descripition Qty Remark
01 69011886 | GB/T5786-M10*1.25*25 |Bolt M10X1.25X25 4
02 69000053 GB/T93-10 Washer 10 4
03 69000250 GB/T97.1-10 Washer 10 4
04 69021881 M3038010000 Side roller C2-3 2
05 69008569 M3038000005 Washer 4
06 69012066 M3038000006/0.5 Auguesting washer 1l 24
07 69009498 M3038000004/0.5 Auguesting washer I 421
08 69034185 A30480-00001 Slipper 2
09 69012654 M3038000010 Shim 2
10 69006729 GB/T77-M10%*45-12.93 |Screw M10#*45 2
11 69011485 GB/T6171-M10*1-8J  |Nut M10X 1 2
12 69000071 GB/T894.1-045 Snap ring 45 2
13 69002362 M3038008000 Roller 130309KT 2
14 N/A 25BY84-03000 Middle mast ass’y 1 2.5t
- N/A 35B84-05000 Middle mast ass’y 1 3.5t
15 N/A 25BY84-02000 Tnter mast ass’y 1| 25t2017.10%)
- N/A 25BY84-02000A Inter mast ass’y 1 2.5t(2017.10jtz)
; N/A 35B84-04000 Tnter mast ass’y 1| 3.5t2017.10%)
- N/A 35B84-04000A Inter mast ass’y 1 3.5t(2017.10iz)
16 69021690 M3038007000 Combination roller 76031INT 4
17 69021689 M30074006000 Combination roller 76021INT 2
18 N/A 25BY84-04000 Outer mast ass’y 1 2.5t
- N/A 35BY84-02000 Outer mast ass’y 1 3.5t
19 69042241 20B80-00001 Bearing liner 2
20 69004874 M3038000001 Bearing cap 2
%112 7, 167 |




[|63/F i g63. T2 (=R £ BEH) /MAST (FULL FREE 3-STAGE MAST)

FD25T-CAWE3 FD25T-C4WV3 FD25T-CAW (6) 3 J¥5 kD e s R IE
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3 Item No. ID. Part No. Descripition Qty Remark

21 69000056 GBIT93-16 Washer16 4

22 69042802 [5B/T5785-M16*1.570-8.8{Bolt MI6X 1. 5X 70 4

23 69003941 |  JB/T7940.1-M10*1  |Nipple MI0X1 2

24 69000123 | GB/T5783-M10%20-8.8J [Bolt M10X20 2

25 69000053 GBIT93-10 Washer10 2

26 69034183 A30480-04000  |Pin shaft 2

2113 T, o167 W




[&]63/F i g63. T2 (=R £ BEH) /MAST (FULL FREE 3-STAGE MAST)

FD25T-CAWE3 FD25T-CAWV3 FD25T-C4W (6) 3 P T4 Mast Opitional Parts
FD35T-CAWES FD35T-CAWV3 FD35T-CAW (6) 3 @ﬁli? PRI SPIIZLE S OUTER MAST ASS’Y ik
HEIGHT ID. 2.5t PIRHD REMARK

3700 69103931 |25BY84-04000-3.7M-Black 69103989

4000 69103932 (25BY84-04000-4.0M-Black 69103990

4350 69103933 P5BY84-04000-4.35M-Blac) 69103991

7
a 4700 69103934 |25BY84-04000-4.7M-Black 69103992
5000 69103935 [25BY84-04000-5.0M-Black 69103993
5500 69103936 |25BY84-04000-5.5M-Black 69103994
15 ’Eh 6000 69103937 [25BY84-04000-6.0M-Black 69103995
.
——
[T
il
A L
b

o114 7, 3% 167 W




[&]63/F i g63. T2 (=R £ BEH) /MAST (FULL FREE 3-STAGE MAST)

FD25T-CAWE3 FD25T-CAWV3 FD25T-C4W (6) 3 P T4 Mast Opitional Parts
FD35T-CAWES FD35T-CAWV3 FD35T-CAW (6) 3 @ﬁli? PRI ISR MIDDL EVAST ASS'Y ik
HEIGHT ID. 2.5t PL1D REMARK

3700 69104034 ([25BY84-03000-3.7M-Black 69104041

4000 69104035 [25BY84-03000-4.0M-Black 69104042

4350 69104036 P5BY84-03000-4.35M-Blacl69104043

4700 69104037 [25BY84-03000-4.7M-Black 69104044

5000 69104038 |25BY84-03000-5.0M-Black 69104045

5500 69104039 (25BY84-03000-5.5M-Black 69104046

6000 69104040 |25BY84-03000-6.0M-Black 69104047

L7 e |

F

132091,

3115 7, 3% 167 W




[&]63/F i g63. [ 7ZE (=% £ B ) /MAST (FULL FREE 3-STAGE MAST)

FD25T-CAWE3 FD25T-CAWV3 FD25T-C4W (6) 3 P T4 Mast Opitional Parts
FD35T-CAWES FD35T-CAWV3 FD35T-CAW (6) 3 @ﬁli? PRI PITIZR LR INNER MAST ASS’Y ik
HEIGHT ID. 2.5t PIRHD REMARK

3700 69104034 |25BY84-03000-3.7M-Black69104041

4000 69104035 [25BY84-03000-4.0M-Black 69104042

4350 69104036 P5BY84-03000-4.35M-Blacl69104043

7
8 4700 69104037 |25BY84-03000-4.7M-Black 69104044
5000 69104038 [25BY84-03000-5.0M-Black 69104045
5500 69104039 |25BY84-03000-5.5M-Black 69104046
15 ’Em 6000 69104040 [25BY84-03000-6.0M-Black 69104047
e
—— |
Y
9-\.
3 u

o116 71, o167 W




[&]63/F i g63. T2 (=R £ BEH) /MAST (FULL FREE 3-STAGE MAST)

FD25T-CAWE3 FD25T-CAWV3 FD25T-C4W (6) 3 P T4 Mast Opitional Parts
FD35T-CAWES FD35T-CAWV3 FD35T-CAW (6) 3 @ﬁli? PRI PITIZR LR INNER MAST ASS’Y ik
HEIGHT ID. 2.5t PL1D REMARK

3700 69109226 P5BY84-02000A-3.7M-Blac|69103761

4000 69109227 P5BY84-02000A-4.0M-Blac|69103762 paniis

4350 69109228 |5BY84-02000A-4.35M-Blaq69103763

4700 69103743 P5BY84-02000A-4.7M-Blac|69103764

5000 69103744 p5BY84-02000A-5.0M-Blac|69103765

5500 69103745 P5BY84-02000A-5.5M-Blac|69103766

6000 69103746 P5BY84-02000A-6.0M-Blac|69103767

B O117T 3, 3% 167 W



[E|64/F 1G64. AT FHSHEL (B2 ZAEY) /LIFT CYLINDER (NORMAL MAST)
FD18T-CAWE3 FD18T-C4WV3 FD18T-CAW (6) 3 5 PIEHD e A B wIE
Item No. ID. Part No. Description Q'ty Remark

A N/A M1538009000B Lift cylinder (right) 1
B N/A M1538006000B Lift cylinder (left) 1

> 1 69000137 FB/TS?BG-M12*1.25*25-8.8 Bolt MI2X1.25%25 2
2 GB/T119-10*25 Pin 10X25 2
3 69000054 GB/T93-12 Washer 12 2
4 N/A M152J01-100 Cylinder body 2
5 69124131 GB1235-22*2.4-G  |0-ring 22X2.4 1
6 69135383 A20480-05100 Safety valve 1
7 69011293 M1538000005 Hoop 2
8 69012173 M3038000008 Rubber pad 2
9 69012172 M1538000007 Hoop seat 2
10 69000250 GB/T97.1-10 Washer 10 4
11 69000313 | GB/T6171-M10*1.25-8] [Nut M10X 1. 25 4
12 69000213 BB/T5786-M12*1.25%30-8.8Bolt M12X 1. 25X 30 2
13 69000314 | GB/T6171-M12*1.25-8] [Nut MI2X1.25 2
14 69137593 GB/T895.1-24 Snap spring 24 2
15 69137579 M1538009001 Sleeve 2
16 69137583 M1538009002 Packing 45X 35X 6 2
17 69045601 TLC-15T06 Snap spring 45X & 35X 3 2
18 69137587 M1538009003 Bush bearing ring D45X8X2.5 2
19 69137580 M1538009004 Piston 2
20 69137572 M1538009006 Sleeve ¢35X50 i
21 N/A M152J01-1 Piston rod 2
22 69045601 TLC-15T06 Bushing 2
23 69137592 GBI/T1235-49.7*3.5  |0-ring 49.7X3.5 2

2118 T, o167 W




FD18T-C4WE3 FD18T-C4WV3 FDI8T-C4W (6) 3 Frs YRHID RS #FR He ik

Item No. ID. Description ’ Remark

69135454 A30480-06014 Nylon pad®6X3 _

| 0
- h 69084681 40Z80D-00009 Dust-proof seal 35X45X5/6.5 _
69033319 [GB/T5786-M14*1.5*35-8.8Bolt M14X1.5X35 _
69003517 M1538013000 Chain roller 780708K1 _
69006388 GB/T91-20002.5*12 [Cotter pin 2.5X12 _

69000316 GB/T6171-M14*1.5-8] |Nut M14X1.5 _

119 7, & 167 W



[&E]64/F | G64. FFHSHEL (BEAAY) /LIFT CYLINDER (NORMAL MAST)

FD18T-CAWE3 FD18T-CAWV3 FD18T-CAW (6) 3 AT L P2 (A 2R)
LIFT CYLINDER OPTION TABLE (NOMAL MAST)
EITHE | i Je AR YLD P
LIFTING Lift cylinder L.H REMARKS
HEIGHT 1D. eyiinder LB, !

2700 69048356 M1538006000-2.7M  |69103500

3000 69006176 M1538006000-3.0M (69102426

3300 69005805 M1538006000-3.3M  |69102425

3500 69009846 M1538006000-3.5M (69102625

3700 69009322 M1538006000-3.7M (69102455

4000 69002877 M1538006000-4.0M (69102418

4500 69009168 M1538006000-4.5M (69102452

5000 69048352 M1538006000-5.0M 169103479

5500 69041114 M1538006000-5.5M (69103231

6000 69048353 M1538006000-6.0M 169103482

120 7, 3L 167 W




[&E]64/F | G64. FFHSHEL (BEAAY) /LIFT CYLINDER (NORMAL MAST)

FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 O VH LI FH A (B AR ARY)
LIFT CYLINDER OPTION TABLE (NOMAL MAST)

?IﬁT'?NFGg PRID ﬁlg’ém ik
HEIGHT 1D. Chain Ass’y REMARKS
2700 69117003 18B80-01000-2.7
3000 69117004 18B80-01000-3.0 TR
3300 69117005 18B80-01000-3.3
3500 69117006 18B80-01000-3.5
3700 69117007 18B80-01000-3.7
4000 69117008 18B80-01000-4.0
4500 69117009 18B80-01000-4.5
5000 69117010 18B80-01000-5.0
5500 69117011 18B80-01000-5.5
6000 69117012 18B80-01000-6.0

o121 7, 3L 167 W




FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 Frs EL S
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3 ltem No. . Descripition Remark

I T T R ) I
oan | comwaee fanmwar (1]

oowons | comonann o ooz o]
S e T R 1

o122 7, & 167 W



=] ol =

FD25T-CAWE3 FD25T-CAWV3 FD25T-C4W (6) 3 e YRHD Re EA S Ko #iE
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3 Item No. ID. Descripition Remark

T T T R

123 W, L 167 W



FD25T-CAWE3 FD25T-CAWV3 FD25T-C4W (6) 3 e YRHD Re EA S Ko #iE
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3 Item No. ID. Descripition ' Remark

] T T Y
0 T R )

69000004 GB/T6171-M18*1.5-8] |Nut M18X1.5

o124 7, J& 167 W



[&E]65/F i gb5. FFHSHEL (BEAAY) /LIFT CYLINDER (NORMAL MAST)

FD25T-CAWE3 FD25T-CAWV3 FD25T-CAW (6) 3 2. SURTHITIE A 1 AR
. - e LIFT CYLINDER OPTION TABLE (NOMAL MAST)
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3
RIVEIE | i Je AR YLD P
LIFTING Lift cylinder L.H REMARKS
HEIGHT D. y | '

2700 69103274 A20480-06000-2.7M (69042274

3000 69103221 A20480-06000-3.0M 169039626

3300 69103222 A20480-06000-3.3M  [69039627

3500 69103223 A20480-06000-3.5M 169039628

3700 69103275 A20480-06000-3.7M 169042275

4000 69103224 A20480-06000-4.0M  [69039629

4500 69103226 A20480-06000-4.5M 169039631

o125 T, o167 W



[&E]65/F i gb5. FFHSHEL (BEAAY) /LIFT CYLINDER (NORMAL MAST)

FD25T-CAWE3 FD25T-CAWV3 FD25T-C4W (6) 3 2. 5t THIL I PP (B Ak Y)
FD35T-CAWES FD35T-CAWV3 FD35T-CAW (6) 3 LIFT CYLINDER OPTION TABLE (NOMAL MAST)
?IﬁT'?N% PRID BER B Ik
HEIGHT 1D. Chain Ass’y REMARKS
2700 | 69117118 20B80-01000-2.7
3000 | 69117117 20880-01000-3.0
B 3300 | 69117116 20B80-01000-3.3
3500 | 69117115 20B80-01000-3.5
4 3700 | 69117114 20B80-01000-3.7
Bl 4000 | 69117112 20B80-01000-4.0
4500 | 69117113 20B80-01000-4.5

H ; _ __3_@ .

1
-
— Lﬁ_ ., ’
~

126 71, 3L 167 7




[&E]65/F i gb5. FFHSHEL (BEAAY) /LIFT CYLINDER (NORMAL MAST)

FD25T-CAWE3 FD25T-CAWV3 FD25T-CAW (6) 3 3. SURTHMELE I (AR

FD35T-CANE3 FD35T-CAWV3 FD35T-CAW (6) 3 LIFT CYLINDER OPTION TABLE (NOUAL NAST)
IR | pppip Je ke T PokHD ik
LIFTING Lift cylinder L.H REMARKS
HETGHT 1. R 1) '

2700 69103273 A30480-07000-2.7M (69042273

3000 69103020 A30480-07000-3.0M 169034154

3300 69103219 A30480-07000-3.3M (69039268

3500 69103212 A30480-07000-3.5M 169036347

3700 69103272 A30480-07000-3.7M  |69042272

4000 69103214 A30480-07000-4.0M  |69036348

4500 69103215 A30480-07000-4.5M  |69036350

5127 71, 3L 167 W




[&l65/F i g65.
FD25T-C4WE3
FD35T-C4WE3

FD25T-C4WV3
FD35T-C4WV3

5

FD25T-C4W (6) 3
FD35T-C4W (6) 3

FFHSHEL (BEAAY) /LIFT CYLINDER (NORMAL MAST)

3. SURTHMELIE HI 1 (FEATR)
LIFT CYLINDER OPTION TABLE(NOMAL MAST)

AT

T | R s
HEIGHT 1D.

2700 69117170 35B80-01000-2.7

3000 69117169 35B80-01000-3.0

3300 69117168 35B80-01000-3.3

3500 69117167 35B80-01000-3.5

3700 69117166 35B80-01000-3.7

4000 69117164 35B80-01000-4.0

4500 69117165 35B80-01000-4.5

5 128 71, 3L 167 W




[El66-1/Figb6-1.

BRI FHEL (TS HH) /FRONT LIFT CYLINDER (FULL FREE 2-STAGE MAST)

FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3 5 PIEHD 5 A o wIE
Item No. ID. Part No. Description Q'ty Remark

A N/A M35043007000 Middle cylinder 1 (2017.10%)
o1 N/A GB/5785-2000 Bolt MI6X1.5X85 1
ﬁ\1 02 69000056 GB/T93-16 Washer 16 1
%\ ) 03 69106434 | M35043000003-Black |Chain hoop 1
m@ 04 69014856 M35043000002 Roller seat 1
i 3 05 69007748 M3538006000 Chain roller 2
\\4‘, 06 69000070 GB/T894.1-040 Snap ring 40 2
=S ” 07 N/A 35B82-01000 Chain ass’ y 2
14 ¢\1 ? 08 69017915 GB/T91-3.2*40 Cotter pin 3.2X40 4
i‘i 3 09 69012580 M3538001001 Nut M22X 1.5 4
10 69136816 | GB/T6171-2000-M22*1.5 |Nut M22X 1.5 4
ﬁ 17 11 N/A LBH 95 Dust-proof seal 95X 105X6/8 1
19 16 18 12 N/A M453J03-003 Snap ring d95X ®110X3 1
@\1 9 13 N/A ISI 95 Packing 95X 110X9 1

<>\ 14 N/A TLC-30T21 Plug 7G1/4” 1 MR
! 20 15 69137568 GB/T80-M8*10 Thrust Screw M8X 10 1
ﬁ 16 69135454 A30480-06014 Nylon pad ®6X3 1
17 N/A M352J05-1 Cylinder cap 1
21 18 N/A SF-1 95 Bush bearing 95X100X30 1
19 N/A Max352J05-001 Snap ring d118X ®123X2 1
20 N/A GB3452.1-82 0O-ring 118X3.55 1
: 21 N/A M352J05-200 Piston rod 1
= o 22 69032087 BB/T5786-M10*1.25*20-8.8Bolt M10X 1. 25X 20 2
= 23 69000053 GB/T93-10 Washer 10 2
24 69014855 M35043000001 U-hoop 1
129 7, 3L 167 W




FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3 e

Item No. Description ’ Remark

i

=4
gl

/!

@@

—
o~

—_
w

—
\.
\\

130 7, & 167 W



[&66-1/Figb6—1. BTARFHEL (Z 284 B ) /FRONT LIFT CYLINDER (FULL FREE 2-STAGE MAST)

FD35T-CAWES FD35T-CAWV3 FD35T-C4W (6) 3 3. StRTALTFALE A A (4 E B4
OPTIONAL PARTS 3.5 TON FORNT LIFT CYLINDER (FULL FREE 2-STAGE MAST)
I | ki 3.5rkesmgr | PORHD ik
LIFTING Lift cylind REMARKS
HEIGHT 1D. cyiinder 1D. !

3000 69083920 MJ30382-03000-3.0M 69117238

—

3300 69083921 MJ30382-03000-3.3M 169117236

3500 69083922 MJ30382-03000-3.5M 69117235

gﬁ%

(%]

3700 69083923 MJ30382-03000-3.7M 169117233

4000 69083924 MJ30382-03000-4.0M 169117230

/L

/

4500 69083925 MJ30382-03000-4.5M 169117232

=

T
14 @i\u
Qti 13
ﬁ\ 17
15 15 18

®\20
i

=

\

131 ;, 3% 167 W




El66-2/F1G66-2.

BRI (2% 45 E H) /FRONT LIFT CYLINDER (FULL FREE 2-STAGE MAST)

FD35T-CAWES FD35T-CANV3 FD35T-CAW (6) 3 5 PIEHD e Ak Bk Ik
Item No. ID. Part No. Description Q'ty Remark
A N/A MJ35382-03000 Front 1ift cylinder 1
1 69005740 BB/T5785-M16*1.5+75-8.84Bolt M16X1.5X75 1
2 69000056 GBIT93-16 Washer 16 1
3 69106434 | M35043000003-Black |Chain protector 1
4 69106432 | MJ35382-00001-Black |Cylinder head 1
5 69007748 M3538006000 Chain roller A60309 2
l 6 69000070 GB/T894.1-040  |Axis circlip 40 2
| - 7 N/A 35B82-01000 Chain ass’y LH1634 2
‘ j?""“— ~% 8 69017915 GB/T91-3.2*40 Cotter pin 3.2X40 4
! E? 77 9 69012580 M3538001001 Nut M22X 1.5 4
! E(-Ef; —~18 10 69136816 | GB/T6171-2000-M22*1.5 |Nut M22X 1. 5 4
__-- 1 11 69135739 MJ35382-03009 Dust—proof seal 75X89X8/11 1
[ 30 12 69135708 MJ30384-03007 Snap ring d85X & 75X 3 1
] 13 69135737 MJ35382-03007  |Axis seal 75X85X6 1
T 14 69136817 GB1235-76-100*3.1  [0-ring 100X3. 1 1
g 15 69094106 GB/T80-M6*5 Stop bolt M6X5 1
R_R_:g 16 69094104 JB982-77 Compound gasket 6 1
0 il 17 N/A MJ352J05B-300  |Guiding sleeve 1
18 69131594 SF-175 Bushing bearing 75X 80X 45 1
_H 19 69135736 MJ35382-03006  [Snap ring d95X B80X3 1
3k 20 69016275 GBIT1235-95*3.1  |0-ring 95X3. 1 1
T T8 21 N/A MJ352J05B-200  |Piston Rod 1
~ 22 69135735 MJ35382-03005  [Orifice bearing ring D95X20%2| 2
23 69032087 BB/T5786-M10*1.25%20-8.8Bolt M10X 1. 25X 20 2
24 69000053 GBIT93-10 Washer 10 2
5 132 71, 3L 167 T




=] K L

FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3 5 PpRHD R5 E27S Kt HE
Item No. ID. Description ’ Remark

69136158 MAX302J01-300 Steel wire snap ring d40 _
69084487 GB/T893.1-9022 Orifice snap spring 22 _
69135738 MJ35382-03008 Orifice seal 95X80X9 _

[

%_\ 69136181 GB/T 3452.1-92 O-ring 19X2.65 _
76
L]
"\‘\\
\

T~
28
232425
i
%ﬁ—
T

29
10

31

34
15

133 T, & 167 W



El66-2/F1G66-2.

BRI (2% 45 E H) /FRONT LIFT CYLINDER (FULL FREE 2-STAGE MAST)

FD35T-C4WE3

L

ﬁ—jf

/

/

Illr—.;o-?!—l ,-5 ¢ i&'—-—i{;‘—

FD35T-C4WV3

/
2

FD35T-C4W (6) 3 3. btuTEEFHLIE M (%2 H H)

OPTIONAL PARTS 3.5 TON FRONT LIFT CYLINDER (FULL FREE 2-STAGE MAST)

RABMLL| b 3. SR LT ik
HETGHT . Lift cylinder REMARKS
3000 69083950 MJ35382-03000-3. OM
3300 69083951 MJ35382-03000-3. 3M
3500 69083952 MJ35382-03000-3. 5M
3700 69083953 MJ35382-03000-3. TM
— 4000 69083954 MJ35382-03000-4. OM
%-..ﬂ__‘ . 4500 69083955 MJ35382-03000-4. 5M
S
N
T30
15
1
T3
It

134 7, 3L 167 W




[El67/Fig67.

JEREFHEL (Z 284 B M) /REAR LIFT CYLINDER (FULL FREE 2-STAGE MAST)

FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 s PikiID 5 e e &k
Item No. ID. Part No. Description Q'ty Remark
A N/A 35B82-03000 Lift cylinder (right) 1
B N/A 35B82-06000 Lift cylinder (left) 1
01 69000137 BB/T5786-M12*1.25%25-8.8Bolt MI2X 1. 25X 25 2
02 GB/T119-10*25 Pin 10X25 2
03 69000054 GB/T93-12 Washer 12 2
04 N/A Max352J04-100 Cylinder body 2
05 69124131 GB1235-22*2.4-G  [0-ring 22X 2.4 1
06 69135455 A30480-06100 Safety valve 1
07 N/A A30480-00002 Hoop 2
08 69012173 M3038000008 Rubber pad 2
09 69034152 A30480-00003 Hoop seat 2
10 69000250 GB/T97.1-10 Washer 10 4
11 69000313 | GB/T6171-M10*1.25-8] [Nut M10X 1. 25 4
12 69000140 [EB/T5786-M12%1.25*45-8.8[Bolt M12X 1. 25X 45 2
13 69000314 | GB/T6171-M12*1.25-8] [Nut MI2X1.25 2
14 69135575 M30043005010 Deflate plug M8 2
15 69094104 JB982-77 Seal ring 8 2
16 69135615 M35043005013 Spring 2
17 69135610 M35043005008 Sleeve 2
18 69135609 M35043005007 Plug 2
19 69136819 GB895.2-86-20 Snap ring 20 2
20 69135608 M35043005006 Piston 2
21 N/A GB/T80-85 Screw M5X6 2
22 69135611 M35043005009 Bearing ring D56X20X2.5 2
23 69135607 M35043005005 Sleeve ®45X 100 2
135 71, 3£ 167 I




[E]67/F igb7. JEREFHEL (Z 284 B M) /REAR LIFT CYLINDER (FULL FREE 2-STAGE MAST)

FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 s PikiID 5 e e &k
Item No. ID. Part No. Description Q'ty Remark

24 N/A Max352J04-1 Piston rod(right) 1
25 N/A SF-145 Bush bearing 45X 50X 30 2
26 N/A TLC-30TO1A Guiding bushing 2
27 N/A GB/T3452.1-92 0-ring 56 X2.65 2
28 N/A ISI 45 Packing 45X 50X 6

29 69135452 A30480-06012 Dust-proof seal 45X57X7/10 2
30 69000056 GB/T93-16 Washer 16 2
31 69020214 [GB/T5786-M16*1.5*40-8.8{Bolt M16%1. 5+40 2
32 N/A Max352J03-2 Piston rod(left) 1
33 N/A Max352J03-100 Cylinder body 2

——
-
5

136 T1, o167 W



[E]67/F igb7. JEREFHEL (Z 284 B M) /REAR LIFT CYLINDER (FULL FREE 2-STAGE MAST)

FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3 3. 5tJE ARl LI I %
REAR LIFT CYLINDER OPTION TABLE

E?H%]\?l YIRHD 3. 5ckc T [PRHD it
‘ 4 LA REMARK
HEIGHT 1D. Lift cylinder D,

3000 69102400 35B82-03000-3.0M 69073215

3300 69102395 35B82-03000-3.3M 69073216

3500 69102398 35B82-03000-3.5M 69073217

3700 69102399 35B82-03000-3.7M 69073218

4000 69102403 35B82-03000-4.0M 69073219

4500 69102401 35B82-03000-4.5M 69073220

2137 T, o167 W




[&68-1/Fig68-1.

FD18T-C4WE3
FD25T-C4WE3
FD35T-C4WE3

FD18T-C4WV3
FD25T-C4WV3

FD35T-C4WV3

ATARFHEL (S84 B ) /FRONT LIFT CYLINDER (FULL FREE 3-STAGE MAST)

FD18T-C4W (6) 3 FFg YIEHID KT e N B &1
FD25T-C4W (6) 3 Item No. ID. Part No. Descripition Qty Remark
FD35T-C4W (6) 3 A N/A M15074009000 Middle cylinder 1 1.8t
N/A M20074009000 Middle cylinder 1 2.5t(2017.10%)
- N/A M30074012000 Middle cylinder 1 3.51(2017.10%)
1 69000216 [GB/T5785-M16%1.5*80-8.8{Bolt M16%1. 5%80 1
2 69000056 GB/T93-16 Washer 16 1
3 69106552 M30074000003-Black [Chain hoop 1
4 N/A 18B84-00001 Roller seat 1 1.8t
- N/A A30484-00001 Roller seat 1 2.5t
- - N/A A35B84-00001 Roller seat 1 3.5t
} 5 69003517 M1538013000 Chain roller 2 1.8t
! - 69018464 M30074008000 Chain roller 2 2.5t
@\ - 69007748 M3538006000 Chain roller 2 3.5t
‘ 25 6 69000070 GB/T894.1-040 Snap ring 40 2
7 N/A 18B84-06000 Chain ass’y 2 1.8t
- N/A 20B84-07000 Chain ass’y 2 2.5t
26 - N/A 35B84-07000 Chain ass’y 2 3.5t
8 69137567 GB/T91-3.2*30 Cotter pin 3.2X30 2 1.8t
. 2 28 - 69017915 GB/T91-3.2*40 Cotter pin 3.2X40 4 2.5-3.5¢
‘ ‘ 9 69137588 M1538001001 Spherical nut MI14X1.5 4 1.8t
- 69107732 M3038001001 Spherical Nut MI8X1.5 4 2.5t
P 99 - 69012580 M3538001001 Spherical Nut M22X1.5 4 3.5t
ﬁ\‘\\ 10 69000316 GB/T6171-M14*1.5-83 |Nut M14X1.5 4 1.8t
il - 69000004 GB/T6171-M18*1.5-8J |Nut M18X 1.5 4 2.5t
- 69136816 | GB/T6171-2000-M22*1.5 [Nut M22X1.5 4 3.5t
11 69137590 M15043008001 Dust—proof seal 70X80X6/8 1 1.8t

o138 71, 3L 167 I




[&68-1/Fig68-1.

ATARFHEL (S84 B ) /FRONT LIFT CYLINDER (FULL FREE 3-STAGE MAST)

FD18T-CAWE3 FD18T-C4WV3 FD18T-C4W (6) 3 i IR s kil ik
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 Item No. ID. Part No. Descripition Remark
FD35T-C4WES FD35T-C4WV3 FD35T-C4W (6) 3 - N/A LBH 75 Dust-proof seal 75X85X6/8 1 2.5t
- LS8945 Dust-proof seal 85X95X6/8 1 3.5t
B 1 12 N/A Max302J05B-001  |Snap spring d70X ¢80X3 1 1.8t
%\ - N/A Max352J05B-001  |Snap ring d75X ¢ 85X 3 1 2.5t
%2 - N/A Max302J05A-001  |Snap ring d85X ¢ 100X 3 1 3.5t
3 13 69135709 MJ30384-03008  |Packing 70X 80X6 1 1.8t
- \4 i - 69135737 MJ35382-03007  |Packing 75X 85X6 1 2.5t
@\ - 69020799 LS20799 Packing 85X 100X9 1 3.5t
14 @\1 1 14 N/A TLC-30T21 Plug 761/4” 1 RAH
cLi 12 15 69008637 GB/T77-M8*8-12.9  [Screw M8X8 1 AR
13 16 69135454 A30480-06014 Nylon pad ¢6X3 1
T\T\ 17 17 69047957 TLC-15T09 Cylinder cap 1 1.8t
15 45 U 8 - 69040190 TLC-20T08 Cylinder cap 1 2.5t
@\ - N/A TLC-30T11 Cylinder cap 1 3.5t
1 19 18 69137581 M15043008003 Bush bearing 70X 75X 30 1 1.8t
©\20 - N/A SF-175 Bush bearing 75X 80X 35 1 2.5
- N/A SF-1 85 Bush bearing 85X90X 30 1 3.5t
19 69137589 M15043008004 Snap spring d89X ¢94X2 1 1.8t
- N/A Max202J05A-001  |Snap ring d95X ¢ 100X 2 1 2.5t
21 - N/A Max302J05A-002  |Snap ring d106X & 111X2 1 3.5t
20 69022538 | GB/T3452.1-90*3.55 |0-ring 90X3.55 1 1.8t
- 69051672 | GB/T3452.1-195*3.55 |0-ring 95X 3.55 1 2.5t
‘ 7 - 69022847 | GB/T3452.1-106*3.55 |0-ring 106%3.55 1 3.5t
{ o ) 21 N/A Max153J03-200A  |Piston rod 1 1.8t
[
- N/A Max203J03-200 Piston rod 1 2.5t

139 71, 2L o167 I




[&68-1/Fig68-1.

ATARFHEL (S84 B ) /FRONT LIFT CYLINDER (FULL FREE 3-STAGE MAST)

FD18T-CAWES FD18T-C4WV3 FD18T-C4W (6) 3 [ 5 WD s i #iE
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 Item No. ID. Part No. Descripition Remark
FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 - N/A Max303J03-200  |Piston rod 1 3.5t
22 69032087 [B/T5786-M10*1.25%20-8.8]Bolt MLOX 1. 25X 20 2
23 69000053 GB/T93-10 Washer 10 2
B 1 24 69112801 | M15074000001-Black |U-hoop 1 1.8t
ﬁﬁz : 69012655 M30074000001  |U-hoop 1 2.5t
: 3 - 69014855 M35043000001 U-hoop 1 3.5t
25 69137585 M15043008005 Bush bearing ring D80X25X3 1 1.8t
\\‘L - N/A Max202J05A-002 Bearing ring D90 X30X5 2.5t
@\11 - N/A Max302J05A-003  [Bearing ring D100X30X5 3.5t
14 ©\12 | ] 26 N/A Max153J03-100  |Cylinder body 1.8t
QLi 13 5 ) } - N/A Max203J03-100  [Cylidiner body 2.5t
- ‘ - N/A Max303J03-100  |Cylidiner body 3.5t
TT F‘%‘B 27 69136236 TLC-15T12 Safety valve 1.8t
15 16 18 9 - 69072586 TLC-20T14 Safety valve 2.5t
@\1 9 - 69072587 TLC-30T27 Safety valve 3.5t
@ 28 69072588 TLC-15T13 Spring
| 20 29 69000054 GB/T93-12 Washer 12
ﬁ 30 69000137 [BB/T5786-M12*1.25*25-8.8[Bolt M12X 1. 25X 25
Q\m
|
L
3167 T




[&68-1/Fig68-1.

FD18T-C4W (6) 3
FD25T-C4W (6) 3
FD35T-C4W (6) 3

FD18T-C4WE3 FD18T-C4WV3

FD25T-C4WE3 FD25T-C4WV3

FD35T-C4WE3 FD35T-C4WV3

o

e
N —

—~
~! o

=y
T

_
w oo

=

\
\
\

ATARFHEL (S84 B ) /FRONT LIFT CYLINDER (FULL FREE 3-STAGE MAST)

1. 8-3. Gt FHlELE H &
FRONT LIFT CYLINDER OPTION TABLE

I L
ifting
Height

3600
3700
4000
4350
4700
5000
5500
6000

PIkHD

1D.
69048420

69049734
69012039
69077070
69002991
69002974
69007950

1. 8t RS L
Lift cylinder

M15074009000-3.6M
M15074009000-4.0M
M15074009000-4.35M
M15074009000-4.7M
M15074009000-5.0M
M15074009000-5.5M
M15074009000-6.0M

— 5T
YEHD i
1D. T
M%BO

69044593 7400
M200

69042251 h71‘2188
69010751 |7400
_ 4200
69009465 &%88
69002982 131388
69002984 7400

B

Remark

Spe

L&

141

U, k167 W




[&]68-1/Fig68-1. BTARFHEL (S84 B ) /FRONT LIFT CYLINDER(FULL FREE 3-STAGE MAST)

FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 1. 8-3. StHfiE M ELiE &
FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 FRONT LIFT CYLINDER OPTION TABLE
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3 RIFRELL gpptn 3. ST T .
ifting . . &IE Remark
. Lift cylinder
Height ID.

3600 69091902 MJ30384-03000-3.7M
3700 69083118 MJ30384-03000-4.0M |
4000 69083120 MJ30384-03000-4.35M
4350 69083121 MJ30384-03000-4.5M |
4700 69083122 MJ30384-03000-4.8M
5000 69083123 MJ30384-03000-5.0M |
5500 69083125 MJ30384-03000-5.5M
6000 69083126 MJ30384-03000-6.0M |

o142 7, 3L 167 W




[&]68-1/Fig68-1. BTARFHEL (S84 B ) /FRONT LIFT CYLINDER(FULL FREE 3-STAGE MAST)

FD18T-C4WE3 FD18T-CAWV3 FD18T-CAW (6) 3 1. 8-3. SR AL THMELE &
FD25T-CAWES FD25T-CAWV3 FD25T-CAW (6) 3 FRONT LIFT CYLINDER OPTION TABLE
FD35T-CANE3 FD35T-CANV3 FD35T-CAW (6) 3 RITEEL) kD 1. 8tHES K PIRHD i
ifting Chain Ass’y Remark
Height ID. ID.
3600 | 69117530 18B84-06000-3.6
3700 - 69117703
4000 | 69117531 18B84-06000-4.0 (69117705
4350 | 69117532 18B84-06000-4.35  |69117708
4700 | 69117535 18B84-06000-4.7 (69117709
5000 | 69117536 18B84-06000-5.0 (69117712
5500 | 69117537 18B84-06000-5.5 (69117714
6000 | 69117538 18B84-06000-6.0  [69117716

o143 T, o167 W




[El68-1/Fig68-1.

FD18T-C4WE3 FD18T-C4WV3
FD25T-C4WE3 FD25T-C4WV3
FD35T-C4WE3 FD35T-C4WV3

—_

i

i
o~

—_
PO —

—~
<

—_

(=7}

[ N -
o ~ w

—
w

!

%@@

\:
\

|

FD18T-C4W (6) 3
FD25T-C4W (6) 3
FD35T-C4W (6) 3

ﬁ\

ATREFHEL (S84 B ) /FRONT LIFT CYLINDER(FULL FREE 3-STAGE MAST)

1. 8-3. Gt FHlELE H &
FRONT LIFT CYLINDER OPTION TABLE

BT L

ifting
Height

3600
3700
4000
4350
4700
5000
5500
6000

PIkHD

ID.

69117843
69117844
69117846
69117848
69117850
69117851
69117853

3. BUEESRE
Chain Ass’y

35B84-07000-3.7
35B84-07000-4.0
35B84-07000-4.35
35B84-07000-4.7
35B84-07000-5.0
35B84-07000-5.5
35B84-07000-6.0

ik

Remark

B 144 71, Jo167 W




[&68-2/F i g68-2.

BTARFHEL (S84 B ) /FRONT LIFT CYLINDER(FULL FREE 3-STAGE MAST)

FD25T-CAW (6) 3 FD25T-CAWE3 FD25T-C4WV3 s PikiID 5 K B &k
FD35T-C4W (6) 3 FD35T-C4WE3 FD35T-C4WV3 Iltem No. ID. Part No. Description Qty Remark
A N/A MJ20384-03000 Front 1ift cylinder 1 | 25t(2017.10%2)
- N/A MJ30384-03000 Front 1ift cylinder 1| 3.5t(2017.10%2)
1 60005740 | CB/TS7BSMIETLEMTS- . 6% 1. 5% 75 1
8.84%

2 69000056 GB/T93-16 Washer 16 1

3 69106552 M30074000003-Black |Chain protector 1
4 69087535 MJ30384-00002 Cylinder head 1 2.5t
A - 69086849 35B84-00001 Cylinder head 1 3.5t
5 69018464 M30074008000 Chain roller 780708H 2 2.5t
o o 7? - 69007748 M3538006000 Chain roller A60309 2 3.5t

. ‘ ! (= ' ’U 6 69000070 GB/T894.1-040 Axis circlip 40 2
i % t_i" 7 N/A 20B84-07000 Chain ass’y LH1234 2 2.5t
‘ gﬁg‘ 53 - N/A 35B84-07000 Chain ass’y LH1634 2 3.5t

- '~~3é' 8 69017915 GB/T91-3.2*40 Cotter pin 3.2X40 4
) 7#2 - 9 69107732 M3038001001 Nut MI8X 1.5 4 2.5t
7 . 69012580 M3538001001 Nut M22X 1.5 4 3.5t
-:x““-a 10 69000004 GB/T6171-M18*1.5-8J [Nut MI8X1.5 4 2.5t
9 - 69136816 | GB/T6171-2000-M22*1.5 |Nut M22X 1.5 4 3.5t
0 31 11 N/A LBH 60 Dust-proof seal 60X70X8/11 1 2.5t
- N/A LBH 70 Dust-proof seal 70X84X8/11 1 3.5t
~ 12 69136187 MAX202J05B-001  |Snap ring d70X ®60X 3 1 2.5t
T3 - 69135707 MJ30384-03006 Snap ring d80X ®70X3 1 3.5t
- & 13 69135664 MJ20384-03008 Axis seal 60X70X6 1 2.5t
T - 69135709 MJ30384-03008 Axis seal T0X80X6 1 3.5t
14 69018828 GB/T1235-75*3.1  |0-ring 75X3. 1 1 2.5t
- 69023228 1LS23228 0-ring 85X 3. 1 1 3.5t

o145 7, L 167 W




[&68-2/F i g68-2.

BTARFHEL (S84 B ) /FRONT LIFT CYLINDER(FULL FREE 3-STAGE MAST)

FD25T-CAW (6) 3 FD25T-CAWE3 FD25T-C4WV3 s PikiID 5 e B &k
FD35T-C4W (6) 3 FD35T-C4WE3 FD35T-C4WV3 Iltem No. ID. Part No. Description Qty Remark
15 69136180 GBIT 77-1985 Screw M6X5 1 2Pay::
16 69094104 JB982-77 Pad 6 1
17 69040190 TLC-20T08 Guiding sleeve 1 2.5t
- N/A TLC-30T11 Guiding sleeve 1 3.5t
18 69135667 MJ20384-03011 Bushing bearing 60X65X45 1 2.5t
- 69135712 MJ30384-03011 Bushing bearing 70X 75X 45 1 3.5t
A 19 69135663 MJ20384-03007 Snap ring d75X ®65X 3 1 2.5t
™ . - 69135708 MJ30384-03007 Snap ring d85X ®75X3 1 3.5t
S o 7? 20 69018828 GB/T1235-75*3.1  |0-ring 75X3. 1 1 2.5t
i | ! O :’E . 69023228 LS23228 0-ring 85X3. 1 1 3.5t
i % %i 21 N/A MJ203J03B-200  |Piston Rod 1 2.5t
! gﬁg‘ 53 - N/A MJ303J03B-200 Piston Rod 1 3.5t
~ '“*36 22 | 69136183 MAX202J058-003  [0rifice bearing ring 1 2.5t
. 7+E A - 69135706 GBnlE/I;;;?i:J:gffZE;*ZO Orifice bearing ring D85X20X2| 1 3.5t
7 23 69032087 88 Bolt MI0X 1. 25X 20 2
':‘H.a 24 69000053 GB/T93-10 Washer 10 2
9 25 69112410 | MJ20384-00001-Black |U-Hoop 1 2.5t
10 31 - 69106554 | MJ30384-00001-Black |U-Hoop 1 3.5t
26 69136158 MAX302J01-300 Steel wire snap ring d40 1
~ 27 69135384 A20480-05200 One-way valve 1
B 34 28 69084487 GB/T893.1-922 Orifice snap spring 22 1
— s 29 69136159 MJ203J03B-4003  [Piston 1 2.5t
T - N/A MJ303J03B-400 Piston 1 3.5t
30 69135665 MJ20384-03009 Orifice seal 75X65X6 2 2.5t
- 69135710 MJ30384-03009 Orifice seal 85X75X6 2 3.5t
% 146 U, FL 167 W




R Es Hw ek

Description ’ Remark

FD25T-C4W (6) 3 FD25T-CAWE3 FD25T-C4WV3 e WIEHD
FD35T-CAW (6) 3 FD35T-C4WE3 FD35T-C4WV3 Item No. ID.

WISORI038-100 1 inder bots
sorasts | TLC20TIS  [Stiains vlve
woo0ss | GBMOYIZ e 12 D

M

_
%\25
Vil
2
2
" 30
2l
.\“\"m
o 31
T3
T3t

147 W, L 167 W



[&68-2/F i g68-2.
FD25T-C4W (6) 3 FD25T-C4WE3

FD35T-C4W (6) 3 FD35T-C4WE3

FD25T-C4WV3

FD35T-C4WV3

BTARFHEL (S84 B ) /FRONT LIFT CYLINDER(FULL FREE 3-STAGE MAST)
2.5-3. StRTRETHMEIE A% (%4 H i)

FRONT LIFT CYLINDER OPTION TABLE (FULL FREE 3-STAGE MAST)

3. 90
ATFEEELT | e . > N
UFlT'I‘N% YRID 2. 5thfeT A |PHID g %3
HETGHT . Lift cylinder m Thith REMARK
: : AT
1130
3600 69084042 MJ20384-03000-3. 6M  [69083119 3% -
\J30
4000 69084044 MJ20384-03000-4. M |69083118 ‘ 3';,17
1130
1350 69084045 MJ20384-03000-4. 35M  |69083120 3% -
\J30
1500 69084046 MJ20384-03000-4. 5M  |69083121 3';/17
T
A 1800 69084047 MJ20384-03000-4. 8M  [69083122 3g4_
- W3
— 5000 69084048 MJ20384-03000-5. M |69083123 ‘3‘;4?
- )30
S 7? 5500 69084050 MJ20384-03000-5.5M  [69083125 3g4_
. ‘ ‘ b 6000 69084051 MJ20384-03000-6. 0M  |69083126 ‘M"go
- 9’ o 1J: . 0} 384
T~
| g |
19
0
i€
7#
) -
—~_ ! ‘
B
9
il —3 ‘
—34
% 148 UL, 3t 167 T




[E]69/F 1 G69. FRISHEL(E8K 4 HH) /REAR LIFT CYLINDER (FULL FREE 3-STAGE MAST)

FD18T-CAWE3 FD18T-CAWV3 FDI8T-C4W (6) 3 75 PIEHD s Gl Bt ik
Item No. ID. Part No. Description Q'ty Remark
A N/A M15074006000B Lift cylinder (right) 1
B N/A M15074007000B  [Lift cylinder (left) 1
1 69000137 | CBT 5786;2'\’&2*1'25*25' Bolt MIZX 1. 25X 25 2
2 N/A GBIT119-86 Pin 10X24 1
3 69000054 GBIT93-12 Washer 12 2
4 N/A Max153J02-100  |Cylinder body (right) 1
5 69124131 GB1235-22*2.4-G  [0-ring 22X 2.4 1
6 69135383 A20480-05100 Safety valve 1
7 69011293 M1538000005 Hoop ®
8 69012173 M3038000008 Rubber pad 2
9 69012172 M1538000007 Hoop seat ®
10 69000250 GB/T97.1-10 Washer 10 4
11 69000313 | GB/T6171-M10*1.25-8] |Nut MI0X 1. 25 4
12 69000213 GB/T5786;3"’§'31J2*1'25*30' Bolt MI2X 1. 2530 2
13 69000314 | GB/T6171-M12*1.25-8] |Nut MI2X 1. 25 ®
14 69137593 GBIT895.1-24 Snap spring d=24 4
15 N/A TLC-15T03A Sleeve 2
16 69137583 M1538009002 Packing 45X 35X 6 2
17 N/A Max030-06-001 Snap spring & 45X & 35X 3 2
18 N/A Max152J01B-001 Bush bearing ring D45X8X2.5 2
19 69137580 M1538009004 Piston 2
20 69137584 M15074006001 Sleeve 2
21 N/A Max153J01-1 Piston rod 2
22 69045601 TLC-15T06 Bushing 2
- o 23 69023163 GB/T1235-55*3.1  [0-ring 55X3. 1 2

149 J, L 167 W




EREFHEL (S84 B M) /REAR LIFT CYLINDER (FULL FREE 3-STAGE MAST)

FD18T-C4W (6) 3 P YIRHD K5 ey S Yo L
Item No. ID. Part No. Description Q'ty Remark
24 69131593 SF-135 Bush bearing ¢ 35X ¢ 39X30 2
25 69135454 A30480-06014 Nylon pad &6X3 2
26 69008637 GB/T77-M8*8-12.9J  [Screw M8X8 2
27 N/A TLC-15T05A Cylinder cap 2
28 N/A CF 35 Packing 35X45X7 2
29 69135550 M20043005006 Dust-proof seal 35X47X7/10 2
30 69000056 GB/T93-16 Washer 16 2
31 69000184 GB/T5786-M16*1.5*35 [Bolt M16X1.5X35 2
32 69000070 GB/T894.1-940 Snap spring40 2
33 69003517 M1538013000 Chain roller 2
34 N/A 18B84-05000 Chain 2
35 69137567 GB/T91-3.2*30 Cotter pin 3.2X30 4
36 69137588 M1538001001 Spherical nut MI4X1.5 4
37 69000316 GB/T6171-M14*1.5-8J [Nut M14X1.5 4
38 N/A Max153J01-1000 Cylinder body (left) 1

150 71, 3£ 167 T




[E]69/F 1 G69. FRISHEL(E8K 4 HH) /REAR LIFT CYLINDER (FULL FREE 3-STAGE MAST)

FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 HETHMRLIE I
REAR LIFT CYLINDER OPTION TABLE

RABEL o KT A YIRHID it ik
HEIGHT 1D. Lift cylinder L.H. 1D. , ﬁf REMARK
3600 69048418 M15074007000-3.6M 169104787 060(
4000 69048416 M15074007000-4.0M |69103504 060!
4350 69012038 M15074007000-4.35M (69102891 06001
4500 69006381 M15074007000-4.5M 169102427 060!
4800 69004872 M15074007000-4.8M 169102423 060(
5000 69007649 M15074007000-5.0M 169102436 060!
5500 69002878 M15074007000-5.5M 169102419 060(
6000 69007651 M15074007000-6.0M 169102437 060!
6500 69026278 M15074007000-6.5M 169102977 060(

151 7, 3% 167 W




[E]69/F 1 G69. FRISHEL(E8K 4 HH) /REAR LIFT CYLINDER (FULL FREE 3-STAGE MAST)

FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 HETHMRLIE I
REAR LIFT CYLINDER OPTION TABLE

RIEIELL ppptan

HEIGHT 1D. v

3600 | 69117520 18B84-05000-3.6
4000 | 69117521 18B84-05000-4.0
4350 | 69117522 18B84-05000-4.35
4500 | 69117523 18B84-05000-4.5
4800 | 69117524 18B84-05000-4.8
5000 | 69117525 18B84-05000-5.0
5500 | 69117545 18B84-05000-5.5
6000 | 69117526 18B84-05000-6.0
6500 | 69117527 18B84-05000-6.5

152 J, 3L 167 W




[&70/Fig70.
FD25T-C4WE3
FD35T-C4WE3

FD25T-C4WV3

FD35T-C4WV3

FD25T-C4W (6) 3
FD35T-C4W (6) 3

JeReFHEL (=R 2=EHH) /REAR LIFT

CYLINDER (FULL FREE 3-STAGE MAST)

F5 PIEHD 5 e ik
Item No. ID. Part No. Descripition Remark
A N/A 20B84-09000A Lift cylinder (right) 2.5t
- N/A 35B84-08000A Lift cylinder (right) 1 3.5t
B N/A 20B84-03000A Lift cylinder (left) 1 2.5t
- N/A 35B84-03000 Lift cylinder (left) 1 3.5t

1 69000137 | CB/TOT8EMIZEL2T25- 15,1 1o 1, 2525 2

2 69056203 | GB/T119.2-2000/B10*24 |Pin 10X 24 2

3 69004901 M3038000013 ¢16*18 |[Collar 2

4 N/A Max203J02A-100  |Cylidiner body 2 2.5t
- N/A Max303J02A-100 Cylidiner body 2 3.5t
5 69006791 M3038000007 Hoop 2

6 69012173 M3038000008 Rubber pad 2

7 69034152 A30480-00003 Hoop seat 2

8 69000250 GB/T97.1-10 Washer 10 4

9 69000291 | GB/T889.2-M10*1.25-8J |Nut M10X1.25 4

10 69076420 GB/TS?SS;;V;%]Z*LZS*BO- Bolt M12X1.25X60 2

11 69136816 | GB/T6171-2000-M22*1.5 |Nut M12X1.25 2

12 69130898 GB/T895.1-30 Snap ring d30 4

13 69135447 A30480-06007 Sleeve 2

14 69135377 A20480-05008 Packing 50X40X6 2 2.5t
- 69135450 A30480-06010 Packing 56 X45X7 2 3.5

15 N/A Max202J01A-001 Snap ring $50X $40X3 2 2.5t
- 69135449 A30480-06009 Snap ring $56X $45X3 2 3.5t

16 69136174 MAX202J01A-002 Bearing ring D50X8X2.5 2 2.5t
- 69020038 LS20038 Bearing ring D56 X8X2.5 2 3.5t

17 69135374 A20480-05005 Piston 2 2.5t

1t

7N

I

~




[&70/Fig70.

EREFHEL (=284 B M) /REAR LIFT CYLINDER (FULL FREE 3-STAGE MAST)

FD25T-C4AWE3 FD25T-CAWV3 FD25T-CAW (6) 3 s PikiID = e e &k
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3 Iltem No. ID. Part No. Descripition Qty Remark
- 69135445 A30480-06005 Piston 2 3.5t
18 69135384 A20480-05200 One-way valve 1
19 69130898 GB/T895.1-30 Snap ring d30 4
ﬂ\ 20 69136216 MAX203J01-2 Sleeve 2 2.5t
d H 2 69136825 Max303J01-2 Sleeve 2 3.5t
U 21 N/A MB203J01-1 Piston rod 2 2.5t
] - N/A MB303J01-1 Piston rod 2 3.5t
: 22 69135373 A20480-05004 Bushing 2 2.5t
gg - 69135444 A30480-06004 Bushing 2 3.5t
, 23 69023164 GB/T1235-60*3.1  |0-ring 60X3. 1 2 2.5t
a - 69009541 LS9541 0-ring 68X 3.1 2 3.5t
H 24 69135380 A20480-05011 Bush bearing 40X44X30 2 2.5t
H“'% ' . N/A SF-145 Bush bearing 45X 50X 30 2 3.5t
u 25 69094104 JB982-77 Compination Washer 6 2
26 N/A GB/T70-85 Screw M6X5 2
: 27 69135372 A20480-05003 Cylinder cap 2 2.5t
5 - 69135443 A30480-06003 Cylinder cap 2 3.5t
. 28 69135378 A20480-05009 Packing 40X 50X 7 2 2.5t
' - 69135451 A30480-06011 Packing 45X 55X 7 2 3.5t
.. 29 69135379 A20480-05010 Dust-proof seal 40X52X7/10 2 2.5t
- - 69135452 A30480-06012 Dust-proof seal 45X57X7/10 2 3.5t
™4 30 69000056 GB/T93-16 Washer 16 2
3 31 69000166 GB’T578%'\§J16*1'5*50’ Bolt MI6X1.5X50 2
12 32 69042242 20B84-08000 Chain roller 2 2.5t
- 69007748 M3538006000 Chain roller 2 3.5t
% 154 71, 3L 167 W




[&70/Fig70.
FD25T-C4WE3
FD35T-C4WE3

FD25T-C4WV3

FD35T-C4WV3

EREFHEL (=284 B M) /REAR LIFT CYLINDER (FULL FREE 3-STAGE MAST)

FD25T-CAW (6) 3 75 YEHD 5 R W T
FD35T-C4AW (6) 3 Item No. ID. Part No. Descripition Qty Remark

33 69000070 GB/T894.1-9®40 Snap ring40 2 2.5t

69000071 GB/T894.1-945 Snap ring4b 2 3.5t

34 N/A 20B84-01000 Chain ass’y 2 2.5t

N/A 35B84-01000 Chain ass’y 2 3.5t

35 69017915 GB/T91-3.2*40 Cotter pin 3.2X40 4

36 69107732 M3038001001 Nut MI8X1.5 4 2.5t

- 69012580 M3538001001 Nut M22X1.5 4 3.5t

37 69000004 GB/T6171-M18*1.5-8J [Nut MI8X1.5 4 2.5t

- 69136816 | GB/T6171-2000-M22*1.5 |Nut M22X1.5 4 3.5t

155 J, 3% 167 W




[&]70/F i g70. EREFHEL (=284 B M) /REAR LIFT CYLINDER (FULL FREE 3-STAGE MAST)

FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 2. 5-3. St FHMELE H &
FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3 REAR LIFT CYLINDER OPTION TABLE
RABEL o 2 sef S [PRHD e ik
HEIGHT 1D. Lift cylinder L.H. 1D. }!—rj—ﬂi REMARK
3700 69042239 20B84-03000-3.7M 69103236 0900
4000 69042248 20B84-03000-4.0M 69103238 0900
4350 69042249 20B84-03000-4.35M (69103240 900(
4700 69042250 20B84-03000-4.7M 69103244 0900
5000 69054369 20B84-03000-5.0M 69103528 0900
5500 69054370 20B84-03000-5.5M 69103529 0900
6000 69054366 20B84-03000-6.0M 69103527 0900

156 7, L 167 W




[&]70/F i g70. EREFHEL (=284 B M) /REAR LIFT CYLINDER (FULL FREE 3-STAGE MAST)

FD25T-CAWE3 FD25T-C4WV3 FD25T-C4AW (6) 3 2.5-3. St M ELE R
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3 REAR LIFT CYLINDER OPTION TABLE
RABEL o 2 SRR i
HETGHT 1D. Chain Ass’y REMARK
3700 69117700 20B84-01000-3.7
4000 69117698 20B84-01000-4.0
4350 69117697 20B84-01000-4.35
4700 69117696 20B84-01000-4.7
5000 69117695 20B84-01000-5.0
5500 69117694 20B84-01000-5.5
6000 69117691 20B84-01000-6.0

157 J, 3% 167 W




[=17U/ T 181U. imreAHEL (S84 B ) /REAR LIFT CYLINDER (FULL FREE 3-STAGE MAST)

FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 2. 5-3. SR FHME H &
FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3 REAR LIFT CYLINDER OPTION TABLE
RIGIL ik ssvsdiG PR }J% s e

HETGHT 1D. Lift cylinder L.H. 1D. }!"—iﬂi
3700 | 69042269 35B84-03000-3.7M  [69103269 0800
4000 | 69042120 35B84-03000-4.0M (69103233 10800
4350 | 69042270 | 35B84-03000-4.35M [69103270 800(
4700 | 69042271 35B84-03000-4.7M  [69103271 10800
5000 | 69054375 35B84-03000-5.0M  [69103542 0800
5500 | 69054376 35B84-03000-5.5M  |69103543 10800
6000 | 69054374 35B84-03000-6.0M  [69103530 0800

158 W, L 167 W




[&]70/F i g70. EREFHEL (=284 B M) /REAR LIFT CYLINDER (FULL FREE 3-STAGE MAST)

FD25T-C4WE3 FD25T-C4WV3 FD25T-CAW (6) 3 2.5-3. St TG F %
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3 REAR LIFT CYLINDER OPTION TABLE
EI?T?N%L PRID i;ﬁfifﬁf & REMARK

HEIGHT 1D.

3700 69117842 35B84-01000-3.7

4000 69117841 35B84-01000-4.0

4350 69117840 35B84-01000-4.35

4700 69117839 35B84-01000-4.7

5000 69117838 35B84-01000-5.0

5500 69117837 35B84-01000-5.5

6000 69117836 35B84-01000-6.0

159 J, L 167 W




[E71/Fig71. {4t SHEL/TILT CYLINDER

FD18T-C4WE3 FD18T-C4WV3 FD18T-CAW (6) 3 s PikiID = e e &k
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 Iltem No. ID. Part No. Descripition Qty Remark
FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 A N/A 18B80-08000 Tilt cylinder (right) 1 18t
- N/A 25BY80-05000 Tilt cylinder (right) 2.5t
- N/A 20B80-07000 Tilt cylinder (right) 1 3.5t
05 d B N/A 18B80-05000 Tilt cylinder (left) 1 1.8t
N/A 25BY80-06000 Tilt cylinder (left) 1 2.5t
- N/A 20B80-08000 Tilt cylinder (left) 1 3.5t
7 Vs o1 69000315 | GB/T6171-M12%1.5-8] |Nut MI2X1.5 1 1.8t
/ - 69000316 GB/T6171-M14*1.5-8J [Nut M14X1.5 1 2.5-3.5t
02 69000054 GB/T93-12 Washer 12 1 1.8t
1 - 69005111 GB/T93-14 Washer 14 1 2.5-3.5t
2 03 69003941 JB/T7940.1-M10*1  [Nipple MIOX1 1
04 N/A MB018-06-1 Connect ring 1 1.8t
T - N/A MO030-06-1 Connect ring 1 2.5-3.5t
3 05 69135422 A30480-05013 Oscillating bearing GE30ES 1
4 06 69059825 GB/T893.1-047 Clip spring DA7 1
07 69009383 | GB/T5785 M12+1.5%40 [Bolt M12X 1.5X40 1 1.8t
- 69136826 | GB/T5786-M14*1.5*55 |Bolt M14X1.5X55 1 2.5-3.5t
08 69008949 LS8949 Dust-proof seal d30X38X5/6.5 | 1 1.8t
N/A LBH32 Dust—proof seal d32X40X5/6.5 1 2.5t
- 69136198 LBH35 Dust-proof seal d35X43X5/6.5 1 3.5t
09 69139924 A15780-03002 Snap spring ¢ 30X $40X3 1 1.8t
- N/A MB020-001 Snap ring $42X $32X3 1 2.5t
- N/A Max030-06-001 Snap spring ¢45X &35X3 1 3.5t
10 69139925 A15780-03003 Packing 30X $40X6 1 1.8t
- 69136205 ISI 32 Packing 32X42X6 1 2.5t

160 7, L 167 W




[E71/Fig71. {4t SHEL/TILT CYLINDER

FD18T-C4WE3 FD18T-C4WV3 FD18T-C4W (6) 3 ) PikiID = e Hos &k
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 Iltem No. ID. Part No. Descripition Qty Remark

FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 . 69135419 A30480-05010 Packing 35X 45X6 1 3.5t

11 69139926 A15780-03004 Bush bearing 30X 34X 30 1 1.8t

- 69135350 A20480-04010 Bush bearing 32X 36X 35 1 2.5t

5 -~ - 69135423 A30480-05014 Bush bearing 35X39X35 1 3.5t

12 N/A TLC-15T20A Guiding bushing63 1 1.8t

- 69135351 A20480-04011 Guiding bushing70 1 2.5t

7 Vs - 69135412 A30480-05003 Guiding bushing80 1 3.5t

/ 13 69139928 A15780-03006 Snap spring ¢ 63X ¢58.5X1.5 1 1.8t

- 69135346 A20480-04006 Snap ring ®70.5X $62X1.5 1 2.5t

1 - 69135418 A30480-05009 Snap spring ¢80.5X ¢ 72X1.5 1 3.5t

2 14 69009554 LS9554 0-ring 63X 3. 1 1 1.8t

- 69002386 LS2386 0-ring 70X5.7 1 2.5t

I - 69002387 LS2387 0-ring 80X5.7 1 3.5t

3 15 N/A MBO018-06-2 Piston rod 1 1.8t

4 - N/A MB020-06-1 Piston rod 1 2.5t

- N/A MBO030-06-1 Piston rod 1 3.5t

16 69135118 GB1235-76 0-ring 36X3.5 1 1.8t

- 69002382 LS2382 0-ring 38X3.5 1 2.5t

- 69002383 LS2383 0-ring 41X 3.5 1 3.5t

17 N/A MB018-06-3 Sleeve 1 1.8t

- N/A MB020-06-1 Spacer | 1 2.5t

- N/A MB030-06-2 Spacer | 1 3.5t

18 69135507 A35480-04011 Packing 63X53X6 2 1.8t

- 69135348 A20480-04008 Packing 70X 60X 6 2 2.5t

- 69135420 A30480-05011 Packing 80X 70X 6 2 3.5t

o161 7, % 167 W




El71/Fig71.

S 3hET/TILT CYLINDER

FD18T-C4WE3 FD18T-C4WV3 FD18T-CAW (6) 3 s PikiID = e &k
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 Iltem No. ID. Part No. Descripition Remark
FD35T-CAWES FD35T-C4WV3 FD35T-C4W (6) 3 19 69135506 A35480-04010 Snap ring $63X $53X2.5 1.8t
- 69135345 A20480-04005 Snap ring ®70X ®60X2.5 1 2.5t
- 69135417 A30480-05008 Snap ring ®80X $70X2.5 2 3.5t
15 /‘ 20 N/A MS15385-003 Bush bearing ring D63X15X2. 1 1.8t
- 69135343 A20480-04003 Bush bearing ring D70X16X2. 1 2.5t
- 69135415 A30480-05006 Bush bearing ring D80X 16X 2. 1 3.5t
7 Vs 21 N/A TLC-15T21 Piston 1 1.8t
’ - 69135413 A30480-05004 Piston 2.5-3.5t
22 69010316 GB/T91-2000 4*40 |Cotter pin 4X40 1.8t
1 - 69007675 GB/T91-5%45 Cotter pin 5X45 2.5-3.5t
2 23 69023117 GB/T9458-M20*2  |Nut M20X2 §20 1.8t
- 69094105 GB/T9459-1988 Nut M27X2 627 2.5-3.5t
T 24 N/A HL015-06-4A Spacer 1.8t
3 - N/A HLO015-06-04A Spacer 1 2.5t
4 - N/A M30-06-4 Spacer I 3.5t
25 N/A MB018-06-100L/R  |Cylinder body 1.8t
- N/A MB050-06L/R-100  |Cylidiner body 2.5t
- N/A MB030-06-100 Cylidiner body 3.5t
26 69042049 20B80-09000 Pin shaft
27 69000053 GBI/T93-10 Washer 10
28 69000123 | GB/T5783-M10%20-8.8] |Bolt M10X 20
3167 T




1. 8t KL FHZE TILT CYLINDER OPTION TABLE

FD18T-CAWE3 FD18T-CAWV3 FD18T-CAW (6) 3
TOURT
FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 A/ g | RHD (A PFHD fike Tt
Tilt angle Tilt cylinder R.H. Tilt LIFTING HEIGHT
FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 . 1. .
-
s ]
| |
14 )
3 /£3 P
12 : .
, pd
i P
10 A

% 163 T, L 167 W



2. SRS A 2 TILT CYLINDER OPTION TABLE

FD18T-CAWE3 FD18T-CAWV3 FD18T-CAW (6) 3
TOURT
FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 A/ g | RHD (A PFHD fike Tt
Tilt angle Tilt cylinder R.H. Tilt LIFTING HEIGHT
FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 . 1. .
-
s ]
| |
14 )
3 /£3 P
12 : .
, pd
i P
10 A

164 U, JL 167 W



3. SRS A2 TILT CYLINDER OPTION TABLE

FD18T-CAWE3 FD18T-CAWV3 FD18T-CAW (6) 3
TOURT
FD25T-CAWE3 FD25T-C4WV3 FD25T-C4W (6) 3 A/ g | RHD (A PFHD fike Tt
Tilt angle Tilt cylinder R.H. Tilt LIFTING HEIGHT
FD35T-CAWE3 FD35T-CAWV3 FD35T-CAW (6) 3 . 1. .
-
s ]
| |
14 )
3 /£3 P
12 : .
, pd
i P
10 A

% 165 T, FL 167 W



FD18T-C4WE3 FD18T-C4WV3 FDI8T-C4W (6) 3 Frs EL S
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 ltem No. Descripition Remark
FD35T-C4WE3 FD35T-C4WV3 FD35T-C4W (6) 3

I T T SR Y I
I R Y
T (T S Y

69136442 MJ30491-00007 Anti-collapse decal _
69085843 35B91W-00018 Name plate decal _
69089378 35B91W-00017 Name plate decal _
69088847 35B91W-00015 Name plate decal _
- M3039100019 Operation decal (clamp) _
- 12E91-00003 Operation decal (rotate) _
31 3 29

- M3039100017 Operation decal (1ifting & lower _

% 166 UL, FL 167 W



FD18T-C4WE3 FD18T-C4WV3 FDI8T-C4W (6) 3 Frs EL S
FD25T-C4WE3 FD25T-C4WV3 FD25T-C4W (6) 3 ltem No. Descripition Remark

FD35T-CAWE3 FD35T-C4WV3 FD35T-C4W (6) 3

I B (T SR Y R
B B T SR Y
B N T S Y
B T S Y A
IR B TR SR Y I

69092247 25BY91-00014 Load chart decal
69136436 M3039100013 Standing forbidden decal _

317 3 29

167 T, FL 167 W



